jamato

e
2
—
N
)
-
©
al

HIGH SPEED  TOP FEEDING

CYLINDER BED CHAINSTITCH MACHINE

VGS3721-8

MODEL & DEVICES

VGS3721-8

UT-A44 ST2-A

Ny VAMATO SEWING MACHINE MG, 20,70



K=Y UZXMDRA

ZDI—Y U R NEVGS3721-140S1-8, 156S1-82EAXTFTILICLTA S A M EER L TWET,
ERT~18ICIEEAEFILZTH L TWVWET,

EHI~HEBEEZLH UL TWVWET,
IR=YUZNCREINTVWEIHT—DTERIARXAEZXBEBERDULTVWET,

LB DA (Parts No. DOBIcEESE T TWED, )

[ ] AEONA=YURMNIHLT, SEZESNLHERERDLTVET,
[ 1 AIXIHParts No. RURIEDORIR

€ FEONR—=YUZMNHULT, SEEMENEBRRTETILERDLUTVWET,

BREIXDEBEOZER

* ZOIX—=VURNCERIFHINTWBIHRE SEXDRIZ. Parts No.(fl ZiE. 3500201)THEEWVWLE
ER

Y¢ 0068011M#FEIE. 0068011XIF68011 TIHEXTE W,

Y IF7Fa—TJIEXDORIERBERIZEMSET I,

BE, CON—YYZXNDREHEFEIF, ARICLXDEEINZHENBDXIDTTTETI W,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VGS3721-140S1-8, 156S1-8.
The items from No.T to No.18 contain the standerd model.

The following items included No.19 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X QOutside

diameter X Width. | :

Explanation of Marks (marked at the Side of Part No.)
[ ] means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
% When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.3500201) which you require so that we can deliver the correct Parts to you.
Y When the Part No.is “0068011" , please place an order for the part by showing “0068011"
or “68011" .
¥ When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice,



Contents =P/

MISCELLANEOUS COVERS(1) ANX—EFk (1) 1

MISCELLANEOUS COVERS(2) AN—EER (2) 2

MISCELLANEOUS THREAD EYELETS FE B 3

MISCELLANEOUS BUSHINGS 7y 2Rk 4
NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM  #Z7 RU T#EE 5
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM LE#RUREVEE 6
NEEDLE BAR MECHANISM HEHE 7
PRESSER FOOT MECHANISM AITHEE 8
TOP FEED VERTICAL MECHANISM EXY ETHE 9
TOP FEED ROCKER MECHANISM LX) aiEsE 10
TOP FEED DIFFERENTIAL MECHANISM EXVEEHE 11
SPREADER MECHANISM B U RIL— /B 12
LOOPER DRIVING MECHANISM I—IREE - 13
FEED DRIVING CONTROL MECHANISM B U SREEE 14
FEED DRIVING MECHANISM XY BE 15
KNIFE DRIVING MECHANISM X AR 16
MISCELLANEOUS MECHAN.ISM A & B % | 17
LUBRICATING MECHANISM e m b 18
VG3721-156S8-8WF11 EXCLUSIVE PARTS Y7ETINERASE 19
UT-A44 DEVICE(1) UT-A44 FiE(1) 20
UT-A44 DEVICE(2) UT-A44 % iE(2) 21
UT-A44 DEVICE(3) UT-A44 F¥iE(3) 22
UT-A44 DEVICE(4) UT-A44%iE(4) 23
UT-A44 DEVICE(5) UT-A44 FEE&E(5) 24
ST2-A DEVICE ST2-AEE 25
EXTRA PARTS BiEalm 26
THREAD STAND RiIB 27
ACCESSORIES 7Y YRR 28
WARNING LABEL EESNRIL 29

INDEX ] 30




VGS3721



MISCELLANEOUS COVERS(1)
I

FIN—BEFR(T)

1

RefNo Parts No. Description m Amt. Req
1 3500201 Top Cover EHI— 1
2 110045 Screw(M4-0.7 X 12) kxy 7
3 3500430 Top Cover Gasket EANR=RyF> 1
4 0068011 Oil Sight Window 1 IERE 1
5 0020759 Top Cover Seal Plug FHN—FE2 2
6 3510008 Top Feed Dog Bracket ERUVEBTITY 1
7 120027 Screw(M4-0.7 x 25) Exy 4
8 009748 Screw(M4-0.7 X 12) ERY 2
9 0093864 Seal Plug B 2

10 3100207 Pin(5 X 12mm) gy 2
11 3510011 Head Cover Ay RANR— 1
12 3510012 Head Cover Gasket ANy RANR=IRyF> 1
13 110048 Screw(M4-0.7 X 10) xRy 11
14 110060 Screw(M4-0.7 x 4.8) xRy 2
15 3920198 “VGS” Emblem VGSTVTL L 1
16 3501566 Side Cover(Lower) MR H/N—(TF) 1
17 3500215 Side Cover Gasket i a DACEV AT S 1
18 3500213 Side Cover Hinge Pin BEXAN—EIEY 1
19 160000 Screw(M3-0.5 x 3) [l 2
20 0037164 Spring A3 1
21 3500216 Oil Defender b= 1
22 006233 Screw(M3-0.5 x 5) =87 2
23 3501563 Side Cover(Upper) R /N —(b) 1
24 0094201 Side Cover Hook EEFHIN—T v 1
25 110012 Screw(M4-0.7 X b5) IERY 1
26 3501564 Extension Cover IVRT>YavhN— 1
27 110001 Screw(M4-0.7 x 5.4) bRy 2
28 3501565 Suction Pipe Cover A E F3/8— 1
29 007627 Screw(M4-0.7 X 6) Exy 2
30 000538 Washer A 2
31 3500007 Wind Guide Plate RERR 1
32 110013 Screw(M4-0.7 x 8) Ry 3
33 0020137 Drain Hole Seal MIRF RNy FY 1
34 005075 * Screw(3/8-24 x 8) SHIRFRY 1
35 3500005 Oil Reservoir Gasket SWETICy 1
36 3500004 Oil Reservoir WMZT 1
37 120016 Screw(M8-1.25 x 20) xRy 4
38 340000 Machine Frame Supporting Bar Ny R ITH 4
39 2049401 Serial Number Plate BE/L—k 1
40 4109403 Model Plate{See the below) BXR(TRER) 1
4] 000726 Rivet IEXgR 4
42 006202 Screw{M4-0.7 X 6) kExy 2

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

(F) B2 OB IS (7 — VRlE. WFREE )2 BAI SR (3,

VGS3721



3
"@%
36

P 33 /
32 33

31

VGS3721



MISCELLANEOUS COVERS(2)
- -

AN—FR(2)

2

RefNo Parts No. Description m & Amt. Req
1 3500224 Cloth Plate(Large) JAXTL—MXK) 1
2 120009 Screw(M4-0.7 X 12) Exy 2
3 3501575 Slide Cover BUIKR 1
4 3500227 Crank Chamber Cover FHHAN— 1
5 3500228 Crank Chamber Cover Gasket FHAR=NRyFY 1
6 130003 Screw(M4-0.7 X 7.3) =) 7
7 0020052 Seal Plug 5 1
8 3160009 Bracket Cover Gasket TSy hANR=ICyFY 1
9 3160008 Bracket Cover TS5y A= 1
10 110045 Screw(M4-0.7 X 12) xry 9
11 3500012 Seal Plug A 2
12 0093864 Seal Plug B 2
13 0065275 Seal Plug = 1
14
15 3501779 Stitch Plate Holder ke 1
16 110041 Screw(M4-0.7 x 8) Exy 7
17 3501584 Fabric Guide HHAR 1
18 330011 Seal Plug i 3
19 003655 Screw(M4-0.7 X 10) kY 1
20 000015 Nut +Tv bk 2
21 000651 Knock Pin Sy 2
22 3500223 Front Cover Hinge B AN—EYY 1
23 110016 Screw(M4-0.7 X 14) Fxy 2
24 170001 Screw(M4-0.7 x 8) xRy 2
25 300100 Conical Spring Washer (1A SPAEZA < 4
26 160001 Screw(M4-0.7 X 4) xRy 2
27 3501570 Front Cover(Lower) AR /\—(T) 1
28 110031 Screw(M4-0.7 X 12) xRy 1
29 3500226 Cushion gy 2
30 000924 Seal Plug i 2
31 110008 Screw(M4-0.7 X 8) kxy 2
32 000538 Washer Tyy 7
33 3501585 Folder(Right) Holder EREHE A 1
34 3501583 Folder(Right) 5| EHR(H) 1
35 3501573 Folder Support EREUTIR 1
36 110017 Screw(M5-0.8 x 8) Exy -2
37 3501580 Folder(Left) B’EIER(E) 1
38 110008 Screw(M4-0.7 X 5) xRy 1
39 3501581 Folder Spacer ERAR—Y 1
40 004173 Screw(3/32-56 X 2.4) kxy 1

Ref. No. 41 to 56

See the following page.

VGS3721



VGS3721



MISCELLANEOUS COVERS(2)
]

HIX—BR(2)

2

RefNo Parts No. Description m A Amt. Req
41 3501574 Supplementary Cover HBh A1 /X~ 1
42 110002 Screw(M3-0.5 x b) =8 5
43 3501571 Folder Bracket ERTZ7v b 1
44 110011 Screw(M5-0.8 X 10) xRy 2
45 3501539 Chip Guard EEIR 1
46 110079 Screw(M4-0.7 X 8) 8% 2
47 3501572 Front Cover(Upper) BIFEF H/—(L) 1
48 3500233 Thread Take-up Cover(Front) H I HIR—(E) 1
49 007627 Screw(M4-0.7 X 6) TRy 2
50 190078 Screw(M4-0.7 X b) A E:: S 2
51 0094201 Cover Latch Spring ANR—=Z v FINR 1
52 110012 Screw(M4-0.7 x 5) TRy 3
53 3500008 Oil Cooling Fan Cover BHT 7 h— 1
54 3500230 Ball Bearing Holder N7V THT 1
55 3200013 Belt Cover Support NILhANR—%T 1
56 0020759 Seal Plug Bt 1

VGS3721



VGS3721



MISCELLANEOUS THREAD EYELETS
|

REE R

3

Ref.No Parts No. Description m 4B Amt. Reg
1 0024084 Thread Tension Spring Cap REAFINRF v v T (L) 5
2 0024083 Tension Spring Bushing RAFF v MEIJIEA 5
3 0030255 Tension Spring(Needle) RFF/INR(EHR) 3
4 0032952 Tension Spring(Looper, Top Cover) FRAF/INRUL—IX 2
5 0090071 Thread Tension Spring Retainer FRIAFINRF ¥ v (T 5
6 000177 Felt Zzlbk 5
7 0031111 Tension Disc HRIATFM 10
8 290029 Tension Post REBFE 5
9 0090812 Tension Post Ferrule RFFEREBL 5

10 3500287 Tension Disc Separator IR AR 1
11 0090856 Tension Disc Eyelet HRFEFIHRE 5
12 0090807 Thread Lead-in Guide RATFERE 5
13 3500286 Tension Post Support RIFTFE 1
14 110013 Screw(M4-0.7 X 8) Ry 9
15 3500284 Thread Guide Plate REAIR 1
16 0020119 Thread Eyelet Pipe(Short) HIE/1 T UE) 2
17 3500285 Thread Eyelet Pipe Holder FE/A TR 1
18 3500450 SP Device, C. Set S PEE(fR) 1
19 3500281 Needle Thread Eyelet Bracket HHREE 1
20 350009 Tapping Screw(3 X 6mm) FyEVYRY 2
21 3100384 SP Container SPy>y 1
22 3100386 Felt SP7z)Lk 1
23 3500451 Needle Thread Eyelet #RE 3
24 110054 Screw(M3-0.5 X 3.5) xy 8
25 3500269 Top Cover Thread Eyelet(Upper) B RE(L) 1
26 110009 Screw(M4-0.7 X 8) kxy 4
27 3500202 Needle Thread Take-up Guard RgUA—R 1
28 130003 Screw(M3-0.5 X 6) Ry 2
29 3500466 Needle Thread Guide HARRT 1
30 000538 Washer AR 1
31 007627 Screw(M4-0.7 X 6) Exy 1
32 3500270 Top Cover Thread Guide B RERN 1
33 3500238 Eyelet Holder Stopper B LRERA kv /R 1
34 3500271 Top Cover Thread Eyelet B NGRFRE 1
35 001818 Tension Post REAFIE 1
36 0037108 Top Cover Tension Disc JNEE-Fm 4
37 0035813 Top Cover Tension Spring &Y REEF/NR 1
38 000360 Nut +vhk 1
39 3500232 Thread Take-up Eyelet Bracket NLRER 1
40 3500234 Thread Take-up Cover(Rear) HLHIN—(18) 1

Ref. No. 41 to 55

See the following page.

VGS3721



I3 : K < X | h
AR A SN ~
© L ?r’ 4 ' el I| e
v A o7 I
/ > 3 4 /,/”A\ © .
% . \\\\\\\ §24
l ., 50
<\\ S ‘R %@ 55
. a 49 g—24 .

@ ‘39 854 \;\?

VGS3721



MISCELLANEOUS THREAD EYELETS
C

RERE R

3

RefNo Parts No. Description S Amt. Req
41 006202 Screw(M4-0.7 X 6) kxy 2
42 3500237 Latch Spring TwFINXR 1
43 3500240 Thread Take-up Eyelet Holder 1 L RBR 1
44 170010 Screw(M4-0.7 X 4) Exy 1
45 300100 Conical Spring Washer MIRRT w2+ 1
46 000669 Washer Ty 1
47 3500245 Thread Take-up Eyelet(Left) N LRE(E) 1
48 3500246 Thread Take-up Eyelet(Right) T LHRE(R) 1
49 110027 Screw(M2.5-045 X 3.5) XYy 2
50 3500242 Looper Thread Guide I—IHREA 1
51 3500247 Looper Thread Eyelet IW—IUNRFRE 1
52 0032426 Looper Thread Retainer Spring INRF/NR 1
53 170042 Screw(M3-05 x b) Ry 1
54 3500250 Looper Thread Eyelet(Center) IW—IRE () 1
55 3500249 Looper Thread Eyelet(Right) I—JCRE () 1

VGS3721



VGS3721



MISCELLANEOUS BUSHINGS 7y aBR 4
-
RefNo Parts No. Description m A Amt. Req
1 110116 Screw(M10-1.5 X 4) xRy 1
2 3500042 Needle Bar Bushing(Upper) HEITv (k) 1
3 3500088 Needle Bar Bushing(Lower) HETva(TF) 1
4 310106 Laced Wire(® 3 X 130mm) - 1
5 3160158 Presser Bar Bushing BIgTvyya 1
6 3204021 Oil Seal FAIN—=I 1
7 3100100 Spreader Driving Bar Bushing BURI—IETv 1
8 0063055 Oil Seal FALW2—IL 1
9 3500050 Oil Seal 1N —=)b 1
10 3500044 Needle Thread Take-up Bushing(Front) #+:Ri& &7 v > a1 (80) 1
11 3500045 Needle Thread Take-up Bushing(Rear) $+%#g&VET v > 1 (&) 1
12 3500047 Spreader Driving Shaft Bushing(Left) BV RIL—/UET v a (k) 1
13 3500048 Spreader Driving Shaft Bushing(Right) &fiY) #IL—/ET v > a2 (R) 1
14 3500041 Oil Seal FAI—= 2
15 3500046 Foot Lifter Lever Bushing HIgsr®Tyya 2
16 000195 Oil Wick{No. 4-175mm) pis Y 1
17 3500021 Lower Shaft Bushing(Left) A 1
18 3500407 Oiling Felt . Wm7oLh 1
19 3500040 Qil Seal FAIW—=I 1
20 3500022 Lower Shaft Bushing(Right) TEh Ty o) 1
21 3500030 Feed Bar Lift Shaft Bushing(Left) *Y ETE#T Y > a (k) 1
22 3500039 Qil Seal FAIW2—=I 2
23 3500031 Feed Bar Lift Shaft Bushing(Middle) %Y _ET#7 v ¥ a () 1
24 3500032 Feed Bar Lift Shaft Bushing(Right) KU ET#HMTY > a(h) 1
25 3500025 Feed Bar Shaft Bushing(Left) EUET Y 2 (k) 2
26 3500028 DifferentialFeed Bar ShaftBushing{Middle) B Va7 v 2 2 () 1
27 3500029 Differential Feed Bar ShaftBushing(Right) BBXUEHT v 2 1 () 1
28 3500026 Feed Bar Shaft Bushing(Middle) EUET Y o () 1
29 3500027 Feed Bar Shaft Bushing(Right) FEVET vy a(h) 1
30 3500023 Main Feed Lever Shaft Bushing(Left) #XUL/N\—87v> 2(k) 1
31 3500024 Main Feed Lever Shaft Bushing(Right) #xXU L/N\—87v > 1(#H) 1
32 3500033 Needle Guard Holder Bushing(Front) #=4&7 v ¥ a (g0) 1
33 3500034 Needle Guard Holder Bushing(Rear) #=5&7 v ¥ a () 1
34 3500035 Differential Lever Shaft Bushing(Left) Z8iL/N\—87 v 1(f) 1
35 3500036 Differential Lever Shaft Bushing(Right) Z&L /\—87 v ¥ 1 (H) 1
36 3100006 Seal Plug B 3
37 3500037 Looper Driving Shaft Bushing(Front)  JL—/S@8~7 v > 2 (&) 1
38 3500038 Looper Driving Shaft Bushing(Rear) JL—/E Ty 2o (18) 1
39 3204020 Oil Seal FAIW—I 1
40 3160022 Top Feed Shaft Bushing EEVE Ty 2

Ref. No. 41 to 59  See the following page.

VGS3721



VGS3721



MISCELLANEOQUS BUSHINGS
-

Twv Y1 BER

4

RefNo Parts No. Description m & Amt. Req
41 3160023 Vertical Motion Shaft Bushing(Right) £ ET#7 v > 2 (H) 1
42 3160024 Top Feed Rocker Shaft Bushing(Right) £ U RlI#&E 7 v > 1 (R) 1
43 3160027 Adjusting Shaft Bushing R E 0L A 1
44 0032684 Oil Seal AN —=I 1
45 3160025 Rocker Drive Shaft Bushing(Left) HULERENER 7 & 2 () ]
46 3160026 Rocker Drive Shaft Bushing(Right) BIRERENE 7y > 2 (F) 1
47
48 0020051 Seal Plug = 1
49 3500089 Needle Bar & Needle Bar Bushing,C.Set #t# -« &HE7v ¥ 2 (i) 1
50 3500078 Needle Bar FAR =S 1
51 3510050 Eye Guard, C. Set 7 H— R(#R) 1
52 3510051 Finger Guard Ta4vHA—R 1
53 170010 Screw(M4-0.7 X 4} Fxy 1
54 300100 Conical Spring Washer m/XRTy v 1
55 000669 Washer Tyy 1
56 3100272 Cushion A 2 1
57 3510052 Eye Guard FAH—-R 1
58 110076 Screw(M3-0.5 X 6) kxy 2
59 000014 Washer Ty 2

VGS3721



VGS3721



NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM $3%4 R U T @#h&iE

5

RefNo Parts No. Description m A Amt. Req
1 3500101 Pulley 7= 1
2 300005 Washer Ty 1
3 120012 Screw(M6-1 x 20) Exy 1
4 160005 Screw(M6-1 x 8) xRy 4
5 160007 Screw(M6-1 X 6) TRy 4
6 3500104 Qil Cooling Fan Unit BHET 7 > (48) 1
7 160001 Screw(M4-0.7 X 4) xRy 4
8
9 3260010 Main Shaft Sprocket(L.ower) NIV T—=V(TF) 1

10 3100131 Ball Bearing(Middie) IR—ILRF Y > () 1
11 3100132 Lower Shaft(Right) TE(R) 1
12 3100122 Oil Pump Driving Worm A —L 1
13 3100127 Counterweight(Small) INTYVATIA NN 1
14 110009 Screw(M4-0.7 % 8) xRy 2
15 3100123 Ball Bearing(Left) R—ILRT ) > I () 1
16 3500109 Lower Shaft(Middle) T () 1
17 160004 Screw(M6-1 X 4.8) TRy 2
18 001107 Spring Pin(® 2 X 6mm) AUy 4
19 3500456 Lower Shaft(Left) TEh(£) 1
20 310100 Oil Wick(d 4.4 x 100mm) SHS 1
21 160003 Screw(M5-0.8 x 5) xy 1
22 3500165 Needle Guard Eccentric H2ITIFXEY 1
23 3500166 Needle Guard(Front) Lever &2 (50) 1
24 110022 Screw(M3-0.5 x 10) xy 2
25 3500413 Felt 7zl b 1
26 3100241 Needle Guard(Front) Holder HETEDNE 1
27 3139200 Needle Guard(Front) #5245 (70) 1
28 110036 Screw(M3-0.5 x 6.5) kxy 2
29 3500167 Needle Guard(Rear) Lever i) b 1
30 3100245 Needle Guard(Rear) Holder #HET(HRA 1
31 3109201 Needle Guard{Rear) #HZT (1) 1
32 3500419 Needle Guard Lever Cover HZT B/ — 1
33 110012 Screw(M4-0.7 X 5) Exry 2

VGS3721



9
, 24
31

VGS3721



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM L#& Otstkig ') #i

6

Ref.No Parts No. Description m & Amt. Req
1 3500051 Handwheel NV RiR1—=IL 1
2 000989 Handwheel Mark INY RiRA =)L —~2 1
3 160005 Screw(M6-1 x 8) xRy 5
4 160007 Screw(M6-1 x 6) xRy 16
5 0092305 Magnet TRy b 1
6 3500054 Ball Bearing R=ILRFPUT 2
7 3100129 Handwheel Adapter FETE 1
8 3510045 Timing Belt(550-5GT-12) FAZITRILN 1
9 3260011 Upper Shaft Sprocket(Upper) NILET=U(E) 1

10 3500069 Timing Belt(384-3GT-8) YA IRILE A
11 3500068 Upper Shaft Sprocket(Upper) N)LkF= (L) 1
12 3100275 Upper Shaft(Right) L (H) 1
13 3100283 Upper Shaft Joint LEhigkE 1
14 3500448 Oil Sleeve AALIWARY—T 1
15

16 310040 Oil Wick SRS 1
17 3510025 Upper Shaft(Left) LTEh(E) 1
18 3500444 Connecting Rod, C. Set gRigYU Oy FEE) 1
19 3500445 Needle Thread Take-up Eccentric HRrUIFEY 1
20 160003 Screw(M5-0.8 X 5) I8 6
21 3500446 Connecting Rod gRigU0Oy R 1
22 120001 Screw(M4-0.7 X 14) I3 2
23 3500066 Driving Lever i ahbe 1
24 120013 Screw(M6-1 X 15) Ry 2
25 2100218 Driving Shaft Thrust Ring AZANYVT 1
26 000555 Washer AV 1
27 000600 Spring Washer RZVVTTyov 1
28 120015 Screw(M5-0.8 x 10) xRy 1
29 3500065 Driving Shaft ARV E 1
30 3500067 Bracket HAREUE 1
31 000667 Spring Washer AV AV RTEA | 1
32 3500465 Needle Thread Take-up BHRIRURE 1
33 110106 Screw(M4-0.7 X 5.7) Exy 2
34 3500442 Collar ho— 1
35 110135 Screw(M5-0.8 X 7) jl =87 1
36 310124 Oil Wick(®P 4.2 x 20mm) S 1
37 3500062 Upper Shaft Sleeve, C. Set LEZU—T(#H) 1
38 3500064 Upper Shaft Sleeve @y —7 1
39 160004 Screw(M6-1 X 4.8) xy 1
40 0093154 Ball Bearing R=IRFYT 2
4] 3500072 Adapter(Right), C. Set FE 75 (H)(HE) 1
42 3500073 Ball Bearing AR=IRFZ U7 1
43 3500076 Adapter TETE 2
44 3500071 Looper Thread Take-up Shaft Hi\) 11 L 1
45 3500070 Thread Take-up Shaft Sprocket(Lower) NJL k77— (T) 1
46 3500074 Adapter(Left), C. Set F& 75 (E) () 1
47 3500075 Ball Bearing R=IRFYVT 1
48 3120072 Looper Thread Take-up JL—IRRAFH L 1
49 006212 Screw(M5-0.8 X 6) xRy 2
50 310099 Oil Wick(® 3.3 x 30mm) PPy 1
51 110067 Screw(M5-0.8 X 5) xRy 1

VGS3721



VGS3721



NEEDLE BAR MECHANISM
|

RS

-

RefNo Parts No. Description m A Amt. Req
1 330017 Seal Plug B 1
2 3500078 Needle Bar AR 1
3 3200111 Needle Bar Bracket s E 1
4 110035 Screw(M4-0.7 x 10) kxy 1
5-1 0093352 Needle Clamp(40) g1k X 1
b-2 0093357 Needle Clamp(56) g1k X 1
6  ——=—- Needle(UY x 128 GAS) # 3
7 0093365 Top Cover Thread Eyelet B RE 1
8 001900 Screw(1/8-44 x 2.4) xRy 4
9 3508160 Stitch Plate #HiR 1

10 009142 Screw(9/64-40 X 4.8) Ry 2
11 3500615 Counterweight INFVRATIA S 1
12 110011 Screw(M5-0.8 X 10) Xy 1
13 160029 Screw(M8-1.25 x 8) xy 2
14 3500091 Connecting Rod, C. Set #EOY R38) 1
15 3200112 Connecting Rod gHEOY R 1
16 0093212 Roller Bearing Z—RIARFUVT 1
17 3500617 Eccentric Pin PlateO IFtEvEYIL—h 1
18 130002 Screw(M3-05 X 6) Exy 1
19 3500616 Eccentric Pin g - S Y 1
20 000309 Felt(2.5 X 3 X 30mm) ZzlLk 1
21 330000 Seal Plug B 1
22 3240015 Needle Bar Guide, C. Set SHEEZEA(HE) 1
23 3240016 Needle Bar Guide HEEA 1
24 0093186 Slide Block HERARN 1
25 009750 Screw(M4-0.7 x 20) Exy 2
26 3100338 Sponge fmARY Y 1
27-1 3508181 Stitch Plate Tongue(40S1) #RM 1
27-2 3508183 Stitch Plate Tongue(56S1) R 1
28 004182 Screw(3/32-56 % 2) 1ExRY 1
29 110059 Screw(M35-0.6 X 7) Ry 1

VGS3721



DR

= = Q‘W G

D))

,
,
,
W)
e

- .@ﬂ ....... -0

ey
v AY

RN

\

\

\
[Te) .

@

VGS3721



PRESSER FOOT MECHANISM
- ]

s

8

RefNo Parts No. Description m A Amt. Req

1 0077270 Presser Spring-Regulator HIAmxy 1

2 000445 Lock Nut Ay oFwhk 1

3 0065372 Presser Bar Spring(Outer) HIE/NR(KN) 1

4 3160163 Presser Bar Connecting Bracket it R 1

5 110035 Screw(M4-0.7 X 10) xRy 1

6 3240026 Presser Bar Guide BIBEEA 1

7 110001 Screw(M4-0.7 X 54) Exy 2

8 0060142 Presser Bar Spring(Inner) TR/ R () 1

9 3100110 Presser Bar RIe 1
10 0093611 Oil Protector Ring iR 1
11 3100310 Collar(9 X 17 X 7mm) Ho— 1
12 150001 Screw(M4-0.7 X 4) Ry 1
13 0020271 Thread Chain Cutting Knife FrxAVhAYY 1
14 110054 Screw(M3-05 x 3.5) ji =87 1
15-1 3517001 Presser Foot, C. Set (40) I (1) 1
15-2 3517003 Presser Foot, C. Set (56) I (f8) 1
16 110004 Screw(M3.5-0.6 X 8) rxy 1
17 3107303 Presser Foot Spring(Left) INBIRR(E) 1
18 130016 Screw(M2.5-0.45 X 6) Fxry 2
19 3247022 Presser Foot Hinge Pin(56) HIb> Iy 1
20 110084 Screw(M3.5-05 X 4.2) xRy 1
21 000327 Lock Nut Ovo7+-vhk 1
22 003302 Adjusting Screw(1/8-44 x 11) REIRY 1
23-1 3517038 Fabric Presser (width 19mm) HHET 1
23-2 3517039 Fabric Presser (width 25.4mm) T 1
24 170058 Screw(M2-04 X 2.5) = 1
25 3517031 Fabric Presser Spring HEI/INR 1
26 2150112 Spring Holder INRZT 1
27 3517032 Fabric Presser Shaft IR TE 1
28 160033 Screw(M2.5-045 x 3) jI287) 1
29 3160090 Presser Bar Lifter Link HIHY 1
30 3510063 Guide Lifter Link BxEUBH Y 1
31 170041 Screw(M5-0.8 X 35) Exy 3
32 3500300 Lifter Shaft BB 8 1
33 2100267 Collar(10 X 17 X 8mm) HZ— 1
34 160001 Screw(M4-0.7 X 4) Exy 2
35 3500293 Lifter Shaft Lever BBl /- 1
36 005650 Screw(M5-0.8 X 14) =87 1
37 0068181 Spring e 1
38 3500294 Lever Link LiR=Y>o 1
39 3160091 Guide Lifter Link(Upper) FRUSHARBYU(L) 1
40 110009 Screw(M4-0.7 X 8) jl ) 2

Ref. No. 41 to 64

See the following page.

VGS3721



VGS3721



PRESSER FOOT MECHANISM
e ]

IS

8

RefNo Parts No. Description m & Amt. Req
41 000538 Washer Tyy 2
42 3500291 Lifter Lever BIHs LN~ 1
43 000487 Wave Washer ERTY v 2
44 300005 Washer A 1
45 120010 Screw(M6-1 X 10) Ry 1
46 2110361 Spring 3 1
47 3500305 Cap *rv/ 1
48 2100194 Lifter Lever Holder BrBrL—& 1
49 340003 Knock Pin(® 5 x 20mm) Sy 1
50 3500295 Lifter Lever Stopper BTHTLIN—=X by /X 1
51 120006 Screw(M6-1 X 12) Exy 2
52 000206 Lock Nut OvZ+wvhk 1
53 110021 Screw(M5-0.8 X 18) xRy 1
54 3500299 Tension Release Lever Connector SRIE A BUERER 1
55 170038 Screw(M4-0.7 X 5) Y 1
56 170009 Screw(M4-0.7 x 4) xy 1
57 3100533 Tension Release Lever BB AR 1
58 120001 Screw(M4-0.7 X 14) Ry 1
59 3500292 Tension Release Shaft SR A 1
60 0063515 Thread Pull-off Lever HIEALIN— 1
61 000690 Spring Pin{4 X 16mm) ATV oEy 1
62 0094390 Tension Release Adjusting Eccentric  ##E X RGO 1
63 0095334 Swing-proof Spring BhiR/ R 1
64 001170 Screw(9/64-40 X 12) Exy 1

VGS3721



46

VGS3721



TOP FEED VERTICAL MECHANISM
|

XU ETHES

9

RefNo Parts No. Description m A Amt. Req
1 3510017 Vertical Motion Connecting Rod, C. Set E FHw K (f) 1
2 3160034 Vertical Motion Eccentric ITTIHEY 1
3 160003 Screw(M5-0.8 x 5) kxry 6
4 3510018 Vertical Motion Connecting Rod FFOvk 1
5 120049 Screw(M4-0.7 x 16) kxy 2
6 3510029 Connecting Rod Pin Plate Av REYTL—b 1
7 130002 Screw(M3-0.5 x 6) jI=37) 1
8 3510027 Vertical Motion Adjusting Arm, C. Set _tTaRghBE(4) 1
9 3510028 Connecting Rod Pin tTOvRrEY 1

10 300000 Washer A 1
11 000206 Nut Fv bk 1
12 3160036 Vertical Motion Adjusting Arm LT ERER 1
13 120013 Screw(M6-1 X 15) RS 1
14 2100137 Collar(12 x 20 X 10mm) no— 1
15 000740 Seal Plug i 2
16 3160037 Vertical Motion Shaft LY ETFE 1
17 3160039 Thrust Plate AZARTL—K 1
18 3160038 Retaining Ring ARy Iy 1
19 3510038 Vertical Motion Rocking Arm LY ETRY B 1
20 140004 Screw(M6-1 X 16) Ry 1
21 160000 Screw(M3-0.5 x 3) R 6
22 3510039 Rocking Arm Link wRUBY > O 1
23 310068 Oil Wick(No.2-120mm) bl 1
24 3160098 Oil Wick Presser ST 1
25 110023 Screw(M2-04 x 3.5) =8 1
26 3510037 Link Pin >y 3
27 3510020 Top Feed Dog Bar Guide, C. Set ExEUAACRE) 1
28 3510021 Top Feed Dog Bar Guide Arm EXUBHA R 1
29 2100288 Guide Arm Pin A4 R 1
30 3510022 Top Feed Dog Bar Guide EXRUBHAIR 1
31 3510024 Top Feed Dog Bar ExEUE 1
32 160006 Screw(M3-0.5 X 6) =) 2
33 3160104 Thrust Plate AZANTL—h 1
34 0068202 Retaining Ring Ay FUo 1
35 160001 Screw(M4-0.7 X 4) =z 1
36 3160092 Guide Stop EEVEHARRAIY T 1
37 3160103 Guide Arm Shaft HA R Fe 1
38 3200086 Collar(8 X 13 X 6mm) Hho— 1
39 180033 Screw(M6-1 X 5) Exy 1
40 004272 Adjusting Screw(M10-0.75 x 44) HERY 1

Ref. No. 41 to 68

See the following page.

VGS3721



VGS3721



TOP FEED VERTICAL MECHANISM
-

XY ETHE

9

RefNo Parts No. Description m 4 Amt. Req
41 100007 Lock Nut OyoFvyhk 2
42 3510062 Top Feed Dog Press Spring ExUBINxR 1
43 3510059 Top Feed Dog Bar Bushing ERUETyva 1
44 3510060 Top Feed Dog Bar Bushing Holder ExUBTvyahk 1
45 005650 Screw(Mb-0.8 X 14) xRy 2
46 3160124 Top Feed Dog Presser Bar LxUEHIE 1
47 3510030 Top Feed Dog Bar, C. Set 3 E(HE) 1
48 3510031 Top Feed Dog Bar ExVE 1
49 3510032 Top Feed Dog Bar Link ExEUBIVD 1
50 3510034 Top Feed Dog Bar Link Pin ERXVBEUYIEY 1
51 000278 Oil Wick(25 x 25 X 18mm) SHS 2
52 2100176 Top Feed Dog Bar Pin ExEUEEY 1
53 3510033 Top Feed Dog Link Pin XUV IEY 1
54 3160120 Oil Leakage Proof Cover [Bap::pa ATy 1
55 3160114 Cover Support BRA/A—HR—k 1
56 3510040 Spring Holder NRRXZTA 1
57 009747 Screw(M4-0.7 X 10) kxy 2
58 3510047 - Auxilary Top Feed Dog Spring 3k U BN R 1
59 3160116 Top Feed Dog Bar Seal ERUES—I 1
60 3510057 Seal Support I—ILTiR—b 1
61 110002 Screw(M2-0.4 X 5) Exy 4
62 110115 Screw(M2-04 X 85) Exy 2
63 3510035 Top Feed Dog Holder EXVERfE 1
64 190077 Screw(M4-0.7 X 10) xRy 1
65 3519010 Top Feed Dog FxEY 1
66 009779 Screw(M3-05 x 6) kxy 1
67 000014 Washer AR 1
68 160007 Screw(M6-1 X 6) xRy 2

VGS3721



10

VGS3721



TOP FEED ROCKER MECHANISM
C__ |

Ex Ve EE

10

RefNo Parts No. Description m A Amt. Req

1 3160173 Top Feed.Rocker Drive Shaft Wb IR 1 STE[ 1

2 000740 Seal Plug EE : 4
3 2100137 Collar{(12 x 20 x 10mm) Hno— 2
4 160003 Screw(M5-0.8 x 5) Xy 8
5 3160056 Top Feed Arm, Complete Set XY SREnp(E) 1
6 3160057 Top Feed Regulator Arm Lk U SRR 1
7 120013 Screw(M6-1 x 15) kxy 2
8 3160058 Slider RS54 1
9 3160051 Rocker Shaft Lever Lk U i i 1
10 3160038 Retaining Ring Ay 7Y 2
11 3160039 Thrust Plate AS5AMTL—h 2
12 3160064 Top Feed Rocker Arm Link BigxEU Y > 1
13 160001 Screw(M4-0.7 X 4) xRy 2
14 2120082 Slider Pin ASA5EY 1
15 0026413 Spacer AN -1 1
16 3160061 Slider Lever, C. Set 2515 L/IN—(#8) 1
17 3160062 Slider Lever AZATLIN— 1
18 0026099 Slider Lever Block A 1
19 2120083 Spacer ANR—1 1
20 0033024 Retaining Ring Ay FUYT 1
21 3160063 Slider Link AZATIY 1
22 0026081 Link Pin Uyoy 3
23 160030 Screw(M3.5-0.6 %X 3) bE=xy 1
24 3160071 Slider Lever Pin AL LINR—-EY 1
25 3160070 Slider Lever Holder AZAFLIN-H 1
26 160007 Screw(M6-1 X ©) ERY 2
27 009977 Screw(M6-1 X 25) kxy 2
28 3100207 Pin(5 X 12mm) - [ 2
29 3160065 Top Feed Rocker Arm(Right) 3% U EIRE(R) 1
30 160000 Screw(M3-0.5 x 3) ’ xRy 4
31 3160066 Top Feed Rocker Shaft EaX Y Ei2E 1
32 3510023 Top Feed Rocking Arm BV aTERIRY B 1
33 140004 Screw(M6-1 X 16) xRy 1
34 3510039 Rocking Arm Link wRUBEY > 1
35 310068 Oil Wick(No.2-120mm) pii iy 1
36 3160098 Oil Wick Presser SR 1
37 110023 Screw(M2-0.4 X 3.5) xRy 1
38 3510037 Link Pin UyoEy 1
39 3160049 Driving Connecting Rod, C. Set B URMEOY R{ER) 1
40 3160050 Driving Connecting Rod LxXUE#ROY R 1
41 120049 Screw(M4-0.7 X 16) xRy 2
42 3160054 Top Feed Eccentric EVIFEY 1
43 3160052 Top Feed Dog Link Pin ExEUU>sEY 1

VGS3721



11

VGS3721



TOP FEED DIFFERENTIAL MECHANISM
-

X EEBHERE

11

RefNo Parts No. Description m & Amt. Req
1 3160085 Differential Feed Graduation %V BER 1
2 009784 Screw(M6-1 X 10) =% 2
3 3160086 Adjusting Knob HEY Y= 1
4 160001 Screw(M4-0.7 X 4) rExRy 3
5 3240091 Adjusting Screw EC 1
6 3240087 Adjusting Pin BEIC> 1
7 3160088 Stop Block ZbhvF7Ovy 1
8 2100259 Adjusting Spring FEETINR 1
9 0034293 Retaining Ring AbwF7Uyy 1

10 009751 Screw(M5-0.8 x 10) = 2
11 000669 Washer Ty 1
12 180012 Screwed Pin(M4-0.7 x 3) Pyxry 2
13 0077179 Retaining Ring ARy FYvT 1
14 3240086 Differential Feed Pointer LRV 858t 1
15 110054 Screw(M3-05 X 3.5) Exy 2
16 3160084 Adjusting Quter Link ExUriEAV > 1
17 006202 Screw(M4-0.7 X 6) =37 1
18 170010 Screw(M4-0.7 X 4) Ry 1
19 3160073 Slider Link Lever AZAF Y9 LIN— 1
20 160003 Screw(M5-0.8 X 5) Ry 2
21 0095027 Retaining Ring Ay FUy 1
22 3160077 Thrust Plate AZANTL—h 1
23 3160074 Adjusting LLever Spring DYACIA3 1
24 3160076 Adjusting Shaft HiER SRR 1
25 0020538 O-ring(P7) ' ouvy 1
26 3160080 Top Feed Dog Adjusting Lever ExvVaEiRLN— 1
27 160021 Screw(M5-0.8 X 6) Exy 1
28 3160082 Adjusting Lever Hinge EFRUFGgIRLN—b>Y 1
29 000426 Washer A o 1
30 3160081 Hinge Holder Evya 1
31 110011 Screw(M5-0.8 X 10) Ry 2
32 0085710 Spring A3 1
33 3510055 Spring Latch AES:: v 1
34 110094 Screw(M4-0.7 X 6) Ry 2

VGS3721



12

VGS3721



SPREADER MECHANISM

BRIV — VKRS

12

RefNo Parts No. Description m A Amt. Req
1 3500081 Spreader Eccentric, C. Set iy THE> () 1
2 3500082 Spreader Eccentric mUTFtEy 1
3 160003 Screw(M5-0.8 x 5) Exy 2
4 3500084 Spreader Connecting Rod gUaw R 1
5 110009 Screw(M4-0.7 X 8) xRy 1
6 300006 Washer TyTy 1
7 3100309 Adjusting Lever Pin HEL /- 1
8 000528 Washer Tvy 1
9 100003 Nut(M6-1.0) vk 1

10 3500086 Spreader Adjusting Lever g EREL /X~ 1
11 120013 Screw(M6-1 X 15) Ry 1
12 3160138 Driving Shaft JU— /X 1
13 0032646 Collar(12 x 20 x 8mm) Hhs5— 1
14 009604 Screw(11/64-40 X 5.5) Ry 2
15

16 3100305 Rocking Arm —IURY B 1
17 160007 Screw(M6-1 X 6) Exy 2
18 0063051 Rocking Pin - —IRYEY 1
19 310094 Ol Wick(¢ 3.3 X 15mm) SHRS 1
20 0063053 Spreader Bar J—JCkE 1
21 0063056 Bushing Ring Tyyavy 1
22 0063057 Collar(10 x 18 X 7mm) HZ— 1
23 009526 Screw(9/64-40 X 4.4) xRy 2
24 3100307 Spreader Holder B RIL—IE 15
25 3509320 Spreader B RIL—X 1
26 110031 Screw(M4-0.7 X 12) IExY 2

VGS3721



VGS3721



LOOPER DRIVING MECHANISM
C

JL— ks

13

Ref.No Parts No. Description m  # Amt. Req
1 3109300 Looper(56) IL—IX 1
2 110120 Screw(M35-0.6 X 5) 8% 1
3 3100555 Looper Holder JL—IE 1
4 110039 Screw(M35-0.6 X 10) Exy 1
5 300500 Spacer(Fiber) AR—=F(T7AN) 3
6 3500175 Looper Bar Bushing({Left) W—IKET vV a(k) 1
7 160024 Screw(M6-1 X 8) xRy 2
8 3500274 Looper Thread Eyelet(Left) JL—ICGRE (L) 1
9 110101 Screw(M3-0.5 X 3) TRy 1
10 0010017 Bamboo Joint N> THF 1
11 3500426 Oil Tube(3 x5 X 110mm) AANFa—7T 1
12 3100205 O-ring{P12) ovxvy 1
13 3500179 Looper Bar Guide W—IEHA R 1
14 3100157 Slider A4 1
15 3100158 Slider Holder A4 TBGE 1
16 110005 Screw(M3.5-0.6 X 12) ERY 2
17 3100159 Slider Presser AT T 1
18 160001 - Screw(M4-0.7 X 4) Ry 1
19 3500180 Thrust Washer ASANTY I+ 2
20 330016 Seal Plug s 2
21 3500177 Looper Bar JU— Xk 1
22 3500178 Slide Block 254 R7Ov Y 1
23 3500176 Looper Bar Bushing(Right) W—IET Yy ¥ a(h) 1
24 110019 Screw(M5-0.8 X 3.5) ERY 1
25 300000 Washer ARG 2
26 100002 Nut Fvhk 1
27 3500458 Looper Rocker Connecting Rod, C. Set JL—/XE1#0O v K (#f) 1
28 3500459 Looper Rocker Regulating Eccentric  JL—/SRifETF > 1
29 160003 Screw(M5-0.8 x 5) IERY 1
30 0065389 Roller Bearing Z—RILRFPUT 1
31 3100149 Looper Rocker Connecting Rod JL—REgO Y B 1
32 3100151 Looper Rocker Adjusting Pin L=/ RIE AL Y 1
33 340001 Spring Pin(¢ 1.5 X 4mm) A7V Ty 1
34 3500460 Looper Connecting Rod J—nROv Rk 1
35 110043 Screw(M4-0.7 X 14) ExY 2
36 120049 Screw(M4-0.7 X 16) xRy 2
37 2110191 Connecting Rod Swing-proof RL1EX 2
38 3100142 Looper Driving. Lever JU—JCEi B 1
39 160029 Screw(M8-1.25 X 8) xRy 2
40 000637 Seal Plug B 1
41 3500174 Looper Rocker Arm JL—/NRY B 1
42 120013 Screw(M6-1 X 15) =87 1
43 3100146 Thrust Washer AZANTY v 3
44 3100145 Thrust Roller Bearing ASZARRTYVYT 2
45 3500172 Looper Shaft J—IXE 1
46 000740 Seal Plug = 2
47 000623 Gasket AGVE D% 1
48 3500461 Looper Connecting Rod, C. Set JL—/R0y R (#8) 1

VGS3721



VGS3721



FEED DRIVING CONTROL MECHANISM
C

B2 U SR E s

14

RefNo Parts No. Description m A Amt. Req
1 3500147 Differential Feed Rocker Arm, C. Set g% U SA&IBE(IE) 1
2 3500148 Differential Feed Rocker Arm gl U SEER R 1
3 120011 Screw(M6-1 X 18) xRy 2
4 3500149 Differential Regulating Slider AEUREHAZY 1
5 3500152 Differential Link =gy 1
6 3500154 Differential Feed Regulating Link BV REY > 1
7 3200215 Retaining Ring ANy UV 2
8 3500146 Differential Feed Shaft Arm B ) B e 1
9 310096 Oil Wick(¢ 5 x 130mm) SHS 1

10 3501818 Differential Feed Shaft [Epe N 1
11 2100249 Connection Bushing(Front) XY YUY T Y 2 (aEh) 1
12 3500143 Differential Feed Bar Connection AEV YD 1
13 300000 Washer Tyy 2
14 110046 Screw(M5-0.8 X 12) Ry 1
15 110021 Screw(M5-0.8 x 18) Ry 1
16 3500142 Connection Bushing(Rear) YUY I Ty a(tR) 1
17 3509075 Differential Feed Dog i) 1
18 3509037 Main Feed Dog &Ky 1
19 110004 Screw(M3.5-0.6 X 8) kxy 2
20 3500151 Linear Block Y=—r70Ovyy 1
21 3500150 Linear Guide YZ=FHAR 1
22 160001 Screw(M4-0.7 X 4) IS 3
23 3500153 Linear Link Uy—ruyvy 1
24 0068202 Retaining Ring AbyFUYT 2
25 2100253 Linear Link Pin JyzrIl>voEy 1
26 3500155 Differential Feed Lever(Left) ZELJ/N—(A) 1
27 160007 Screw(M6-1 X 6) Ry _ 1
28 3500156 Differential Feed Lever Shaft ZEL NN —8 1
29 2100267 Collar(10 X 17 X 8mm) Hho— 1
30 3500157 Spring A3 1
31 340003 Knock Pin(¢ 5 X 20mm) JvoEy 1
32 3500158 Differential Feed Lever (Right) ZHL/—(H) 1
33 000690 Spring Pin(¢ 4 X 16mm) A7V oY 1
34

35 000010 Conical Spring Washer M/NRT 2+ 1
36 3500161 Lock Nut AvoFvy bk 1
37 190004 Screw(M6-1 X 85, M4.5-05 x 3) xRy 1
38 3500160 Differential Feed Graduations ZEE R 1
39 110045 Screw(M4-0.7 X 12) Exy 2
40 3101754 Adjusting Screw FIvwRY 1
41 2100264 Adjusting Block FIvAIH 1
42 2100259 Spring NE 1
43 001123 Washer A 1
44 0034293 Retaining Ring Aby Uy 1
45 0020350 Differential Feed Lever Stopper ZEL /X=X by R 1
46 000669 Washer Tyiy 1
47 000600 Spring Washer ATV T Ty oy 1
48 005049 Screw(M5-0.8 x 8) ERY 1

VGS3721



15

VGS3721



FEED DRIVING MECHANISM
. -~ |

= U

15

RefNo Parts No. Description m % Amt. Req
1 3500131 Feed Bar Driving Shaft Lever ix Y Emii 1
2 120013 Screw(M6-1 X 15) IExy 1
3 3500130 Feed Bar Link Pin wI)U>oEY 1
4 3500129 Feed Bar Link(Long) ZUYVIR) 1
5 160002 Screw(M4-0.7 X b) IERY 3
6 3100195 Feed Bar Link{Short) EUY T8 1
7 3100193 Feed Bar Connecting Rod Pin ®VAy REY 1
8 3500128 Feed Bar Connecting Rod E)Oy R 1
9 3100192 Retaining Ring AbyZFUT 2

10 3500105 Counterweight NSV ATITA 1
11 110009 Screw(M4-0.7 X 8) kxy 4
12 3100623 Roller Bearing Z—RILRFYU>T 1
13 3500127 Main Feed Eccentric E)TFEY 1
14 006212 Screw(M5-0.8 x 6) xRy 2
15 3100190 Roller Bearing Z—RIRFUVT 1
16 3500162 Feed Lift Connecting Rod EYETOYR 1
17 3500119 Feed Bar Guide(Right) EUEHA REG) 1
18 160007 Screw(M6-1 X 6) hxy 4
19 3500411 Qiling Felt WHm7Z o)Lk 1
20 110030 Screw(M3-0.5 x 2.6) Exy 2
21 3201355 Roller Bearing Z—RIRFZYT 1
22 0013208 Retaining Ring ANy ZI>T 1
23 3500163 Feed Lift Shaft Lever ®Y LT Eh b 1
24 - 3500124 Collar(12 x 20 X 10mm) Hno— 2
25 -, 160004 Screw(M6-1 X 4.8) xRy 3
26 160005 Screw(M6-1 x 8) Fxy 2
27 310096 Oil Wick(¢ 5 x 130mm) SHR 1
28 - 3501532 Feed Lift Shaft ®E T 1
29 000397 Oil Wick(¢ 2 X 11Tmm) SHIAS 1
30 3500113 Feed Bar, Complete Set =Y A 1
31 3500116 Feed Lift Block(Rear) Ak(tE) 1
32 0032867 Feed Lift Block(Front) AEI(aD) 1
33 3500115 Main Feed Bar ®’EU&E 1
34 3500114 Differential Feed Bar gIXY & 1
35 3500408 Oiling Felt WBm7)Lk 1
36 3100231 Feed Dog Key F— 2
37 3500118 Feed Bar Guide{Left) EUBHTA R(E) 1
38 3500122 Main Feed Bar Driving Shaft HBxEh 1
39 000750 Seal Plug = 1
40 2020002 Retaining Ring Ay ZUvT 1

Ref. No. 41 to 70

See the following page.

VGS3721



15

VGS3721



FEED DRIVING MECHANISM
|

=Y HEE

15

Ref.No Parts No. Description m % Amt. Req
41 3500123 Main Feed Bar Driving Shaft Lever XY s 1
42 110117 Screw(M5-0.8 x 9.5) xRy 1
43 3100214 Link Pin Uyoy 1
44 000199 QOil Wick(2.3 x 2.3 X 13mm) HIS 1
45 160006 Screw(M3-0.5 X 4) Exy 1
46 3500121 Main Feed Bar Connection BEUVYVY 1
47 3500120 Connection Bushing BEYYY I Ty 1
48 300000 Washer AR 1
49 110118 Screw(M5-0.8 X 22) =8 1
50 3500136 Adjusting Screw Stopper RYRERI A by 1
51 160001 Screw(M4-0.5 x 3) 1Exy 2
52 3500133 Main Feed Bar Adjusting Screw EVREERY 1
53 100067 Lock Nut OvoFvhk 1
54 0020551 O-ring(P5) oYuyvs 1
55 3500132 Main Feed Bar Bracket EUTSTy bk 1
56 3500138 Main Feed Lever Shaft(Right) #BxY L/N—8E(h) 1
57 3500126 Connecting Shaft S 1
58 3240072 Spring INF 1
59 340003 Knock Pin{¢ 5 x 20mm) JyoEy 2
60 0068079 O-ring(P186) ouyy 1
61 3500137 Main Feed Lever Shaft(Left) #’x Y L/N—E () 1
62 3500139 Main Feed Lever ®Y LIR— 1.
63 110013 Screw(M4-0.7 X 8) Ry 1
64 3500141 Main Feed Graduations x\ BRI 1
65 009749 Screw(M4-0.7 X 16) jI=7) 2.
66 0020350 Main Feed Lever Stopper Y LIK—Z kw/R 1
67 000669 Washer vy 1
68 000600 Spring Washer ATV T Ty o+ 1:
69 005049 Screw(M5-0.8 X 8) jl=e) 1
70 310102 Qil Wick(¢ 4.8 x 150mm) S 1

VGS3721



16

VGS3721



KNIFE DRIVING MECHANISM
|

A AHEHE

16

RefNo Parts No. Description m & Amt. Req
1 3501598 Chip Receiver vB=T 1
2 110050 Screw(M35-0.6 X 4.5) Exy 1
3 3501596 Upper Knife Holder EXZ& 1
4 000687 Knock Pin IyoEy 1
5 110031 Screw(M4-0.7 X 12) xRy 1
6 3501597 Upper Knife EXAZX 1
7 110001 Screw(M4-0.7 X 5.4) ji=$7) 1
8 3110038 Lower Knife TXX 1
9 3501533 L ower Knife Holder TARE 1

10 110043 Screw(M4-0.7 X 14) 1y 1
11 3110033 Lower Knife Holder Bushing TAR&A&Tvya 1
12 3501503 Lower Knife Holder Bracket TARBTZTv 1
13 110046 Screw(M5-0.8 X 12) Ry 1
14 110039 Screw(M3.5-0.6 x 10) il 1
15 120013 Screw(M6-1 X 15) xRy 2
16 3501558 Bracket Cover Gasket TSy NANR=—RyFY 1
17 3501557 Bracket Cover TS5y hhNR— 1
18 009985 Screw(M3-0.5 x 5) bxy 4
19 000652 Knock Pin Sy oy 2
20 3501560 Bracket Gasket a2V A ABE D 1
21

22 3501529 Knife Drop Collar XAROY THS— 1
23 160003 Screw(M5-0.8 X 5) xRy 2
24 3501523 Spring A7V T 1
25 3501521 Adjusting Lever Guide AEIL/NN—HAR 2
26 110032 Screw(M3-0.5 X 6.5) CIERY 4
27 3501519 Upper Knife Adjusting Lever EXAZREL IN— 1
28 3501520 Adjusting Lever Bushing REILN—Twva 1
29 110006 Screw(M3.5-0.6 X 10) Exy 2
30 3100309 Adjusting Lever Pin HELN—EY 1
31 000528 Washer Tyvy 1
32 100003 Nut Fvk 1
33 3200086 Collar(8 X 13 x 6mm) hZ— 2
34 160000 Screw(M3-0.5 x 3) Exy 4
35 3501528 Upper Knife Shaft Bushing EXR@ Ty o 1
36 000638 Seal Plug E 1
37 3501527 Upper Knife Shaft X R 1
38 003657 Screw(M4-0.7 X 3) xRy 1
39 0094577 Upper Knife Spring EARNRER 1
40

Ref. No. 41 to 52 See the following page.

VGS3721



16

VGS3721



KNIFE DRIVING MECHANISM _
C

X A BT

16

Ref.No Parts No. Description m B Amt. Req
41 3501526 Upper Knife Driving Lever EXX LI~ 1
42 160007 Screw(M6-1 X 6) xRy 2
43 160001 Screw(M4-0.7 X 4) IRy 1
44 3501514 Upper Knife Driving Link EXZYUVY i
45 310017 Oil Wick S 1
46 0063138 Upper Knife Driving Link Pin EXRUYOEY 1
47 000755 Oil Wick Pin HSIEXE Y 1
48 3501530 Upper Knife Driving Link Cover EXRUV T HIRN— 1
49 110033 Screw(M3-05 X 6) IExY 1
50 190089 Adjusting Screw(M5-0.8 x 15) HEIRY 1
51 3501537 Upper Knife Adjusting Lever, C. Set  _EXXFEIL /N—(#) 1
52 0013208 Stop Ring ANy U T 1

VGS3721



17

with UT-A Device only

not use UT-A Device

ACCESSORIE

—13

VGS3721



MISCELLANEOUS SUCTION PIPE
- -

A E B R

17

Ref.No Parts No. Description m 4 Amt. Req
1 3501542 Suction Pipe A E 1
2 160001 Screw(M4-0.7 X 4) xRy 1
3 003655 Screw(M4-0.7 X 10) xRy 1
4 3501522 Suction Pipe(Rear) TRAE (12) 1
5 1253061 Hose Clamp R—=RI SV 1
6 0012480 Flexible Hose EER—X 1
7 3501551 Suction Pipe Holder BABER T 1
8 120006 Screw(M6-1 X 12) kxy 2
9 1095002 Speed Controller A—RIarbO—7 1

10 1096029 Air Tube(4 X 2.5mm)(Black) IF7Fa—7(8) 1
11 0013648 Hose Band A= R 2
12 006921 Wood Screw(¢ 4.8 x 25) ARY 4
13 3501553 Suction Pipe(lLower) BAE(T) 1
14 3501531 O-ring ouvy 1
15 110067 Screw(Mb-0.8 X 5) kxy 1

VGS3721



18

23

VGS3721



LUBRICATING MECHANISM
|

repiik g e

18

RefNo Parts No. Description m & Amt. Req
1 3500412 Oil Receiver Az om 1
2 110012 Screw(M4-0.7 X b) kxy 4
3 0032518 O-ring(P3) oy 1
4 3500402 QOil Sight Top Nozzle J X 1
5 3100370 Oil Tube Joint, One Way ROE#E 6
6 000425 Washer Tyy 1
7 000234 Nut P2 2
8 0031831 Oil Tube Clamp FRIR 9
9 000463 Laced Wire(¢ 3 X 260mm) Tl 1

10 3500229 Qil Filter Cover FAIWNT 1T HNR— 1
11 110045 Screw(M4-0.7 X 12) xRy 3
12 3100061 O-ring (P42) (ORI 2/4 1
13 3100345 Oil Filter AALWNT 1LY 1
14 3100329 Oil Filter Connector AT 1 LT #RF 1
15 0093617 Suction Pipe Bushing AR T Ty oo 1
16 3160152 Suction Pipe WAIRA T 1
17 3510067 Oil Tube(3 X 5 X 60mm) FALIWIRA T 1
18 3510065 Suction Pipe(Lower) |AI A 7 (F) 1
19 3160146 Felt 7zl 1
20 3160153 Suction Pipe Stay BANA TXT 1
21 110038 Screw(M2.5-0.45 X 4.5) Exy 1
22 3500422 Oil Tube(Long), Complete Set fasm/ S 7 (R) (1) 1
23 3400261 Oil Tube(4 x 6 X 500mm) FAAIWIRAT 1
24 3100371 Oil Tube Joint, Two Way AOEHRF 1
25 3100332 Oil Tube(4 X 6 X 37mm) AAWIRAT 1
26 320011 Fitting Stud(Long) BEHFERIL MER) 1
27 000567 Seal Ry x> 3
28 320001 Oil Tube Joint, One Way FOSEHTE - 1
29 3500423 Qil Tube(Middle), Complete Set a3/ S 7 () (#8) 1
30 3500415 Oil Filter Screen TR 1
31 3500424 Qil Tube(4 X 6 X 190mm) FAWIRLT 1
32 320008 Fitting Stud(Short) BEMFRIL S (38) 3
33 320009 Fitting Stud(Long) BMRFNIL MMER) 1
34 3100356 Oil Tube(Short), Complete Set ¥R/ 7 (5) (18) 1
35 3100331 Oil Tube(4 X 6 x 31Tmm) FAIVIRAT 1
36 3500418 Oiling Shower ms v 1
37 3500410 Draining Felt e[ e A 1
38 3500404 Draining Pipe HEm/R1 7 1
39 110013 Screw(M4-0.7 x 8) Fxy 2
40 3500425 Qil Tube(4 X 6 X 350mm) FAAWNIRACTF 1

Ref. No. 41 to 55

See the following page.

VGS3721



VGS3721



LUBRICATING MECHANISM
e

famiE

18

RefNo Parts No. Description m A Amt. Req
41 3150143 Oil Pump, Complete Set R 7 (#8) 1
42 0030711 Qil Pump Driving Worm Gear DA—=ILFT 1
43 160001 Screw(M4-0.7 X 4) Ry 2
44 120011 Screw(M6-1 X 18) kxry 2
45 100004 Nut Fwk 1
46 3150151 Oil Nozzle for Worm Gear Ba/ir 7 1
47 0010017 Bamboo Joint N> TiRE 2
48 3510066 Oil Tube(2.5 X 4 x 400mm) FAIIRAT 1
49 0010258 Connector(¢ 2.5-M5) AxRI S 2
50 0010019 Universal Elbow(M5) 2= )X—=HJILITIUR 1
51 3510064 Qil Tube(2.5 X 4 X 550mm) AANIRAT 1
52 3500236 Dust Proof Plate BHrEEIR 1
53 3100330 Oil Tube Stay AAWIRATRT 1
54 3500006 Oil Sight Gauge AANT—S 1
55 0010018 Bamboo Joint N THF 1

VGS3721



19

VGS3721-15658-8-WF11

e )

/
/
...........
;
;
G G

h N
e\

| \..u,,

s

. @

VGS3721



VGS3721-15658-8WF11 EXCLUSIVE PARTS

H7EFIERT®

19

Ref.No Parts No. Description m 4 Amt. Req
1 3500297 Presser Spring Regulator BIFREHRY 1
2 3200132 Presser Bar Spring(Outer) TE/NREK) 1
3 3510047 Presser Bar Stopper Holder HIBEIMvRE 1
4 000665 Washer AR 3
5 120031 Screw(M4-0.7 x 20) =) 2
6 3510048 Presser Bar Stopper BIgxhy R 1
7 000669 Washer Ty 2
8 120030 Screw(M5-0.8 X 12) xRy 2
9 0093480 Presser Bar wIE 1

10 3517009 Walking Foot, C. Set(56) U A—FVJIRIE) 1
11 160001 Screw(M4-0.7 x 4) xRy 1
12 100052 Nut vk 1
13 3207148 Presser Foot Spring HITNER 1
14 100020 Nut(M4-0.7) Fvhk 1
15 100057 Nut(M4-0.7) Fvhk 1
16 3207146 Adjusting Screw REIRY 1
17 160025 Screw(M3-0.5 X 6) xRy 1
18 0060270 Yoke Pin BIg—o Y 1
19 160001 Screw(M4-0.7 X 4) R 2
20 3107303 Presser Foot Spring(Left) JINBIINX () 1
21 3247022 Presser Foot Hinge Pin HIeyyEY 1
22 110084 Screw(M3-0.5 x 4.2) xRy 1
23 3508155 #RM 1

Stitch Plate Tongue(56S8)

VGS3721



20

UT-A44 DEVICE(T)

VGS3721



UT-A44 DEVICE(T)

UT-Ad44 &&
D e —

(1)

20

Ref.No Parts No. Description m A Amt. Req
1 0022836 Synchronizer Positioning Pin RyvarEy 1
2 0022837 Synchronizer Cushion RyvarEyIvyzy 1
3 009736 Screw(M4-0.7 X 6) 2= 1
4 1096029 Air Tube(4 X 2.5mm)(Black) IF7Fa1—7(8) -
5 0023381 Cord Clamp(6N- ¢ 10.6) A—-ROSv7 1
6-1 0094491 Cord Clamp(2N- ¢ 3.4) d—-KROSV7 1
6-2 0063612 Cord Clamp(4N- ¢ 6.8)(for ST2-A) a—kRo5>7 1
7 110013 Screw(M4-0.7 x 8) Txry 3
8 1095007 Speed Controller A—RIarbO—-3> 1
9 3161003 Air Wiper, C. Set I 7 T4 /%(18) 1

10 3161004 Air Wiper iz K (VAN 1
11 110009 Screw(M4-0.7 x 8) =8 2
12 000538 Washer AV 4 4
13 3151011 Air Wiper Support T 77 JCEAHR 1
14 110080 Screw(M4-0.7 x 8) IERY 2
15 3100529 Thread Pull-off Eyelet FRIEARE 1
16 3500530 Thread Pull-off Bar SHIEAE 1
17 0063076 Swing-proof Spring SRHE A BERIR/NR 1
18 0077179 Retaining Ring Abw Uy 1
19 3500514 Thread Pull-off Hook Unit FHIBEA T 7 (18) 3
20 003657 Screw(M4-0.7 x 3) =47 5
21 3500516 Thread Pull-off Hook Unit HEEA T U (38) 2
22 0094396 Thread Pull-off Bar Holder SREAGERR 1
23 007006 Screw(9/64-40 X 4) xRy 1
24 0033024 Retaining Ring - Ay Uy 1
25 3500360 Collar(9 x 15 X 7.5mm) Ho— 1
26 150001 1287 2

Screw(M4-0.7 X 4)

VGS3721



21
UT-A44 DEVICE(2)

VGS3721



UT-A44 DEVICE(2)

UT-A44 K& (2)

21

RefNo Parts No. Description m A Amt. Req
1 0063608 Switch Guide ALY FHA R 1
2 000014 Washer Tyy 2
3 110002 Screw(M3-0.5 x 5) kxy 2
4 3101587 Tension Release Connecting Plate SRIB A EHEIR 1
5 110008 Screw(M4-0.7 x 8) xRy 2
6 170009 Screw(M4-0.7 X 4) kxy 1
7 3101588 Tension Release Block HREATOYY 1
8 009976 Screw(M6-1 X 15) Ry 1
9 3100567 Collar Ho— 1

10 120001 Screw(M4-0.7 X 14) Exy 1
11 0014120 Anti-shock Rubber BEIL 1
12 1091160 Air Cylinder 7V 1
13 3101586 Switch Holder 2y FEa 1
14 1097007 Silencer ALY 1
15 0010057 Elbow Connector(¢ 4-PT1/8) TJLARART S 1
16 1096029 Air Tube(4 x 2.5mm)(Black) IFFa—7(8) =
17 000498 Washer Ty Iy 1
18 3101585 Air Cylinder Bracket IFYIVTE 1
19 120006 Screw(M6-1 x 12) 187 2
20 0012071 Cylinder Return Spring SYUTRIVIFR 1
21 3101590 Plunger AT 1
22 180006 Screwed Pin(M5-0.8 X 6) Eyxy 1
23 3100523 ConnectingBlock(Right)SupportSpring  Ef& 7 Hw 7 X T/NxX 1
24 3120157 - Connecting Block(Right) EE7Ov o (#H) 1
25 100002 Nut(M5-0.8) Fvhk 3
26 190029 Connecting Rod(M5-0.8 X 40) BEiEE 1
27 3100538 Connecting Block(Left) EET O (k) 1

VGS3721



22

UT-A44 DEVICE(3)

VGs3721



UT-A44 DEVICE(3)

UT-A44 £ & (3)

22

RefNo Parts No. Description m A Amt. Req
1 3500501 Trimming Machanism, C. Set UT#E(fR) 1
2 3100506 Lower Knife Driving Lever TXREFEHL /X~ 1
3 170005 Screw(M4-0.7 X 6) kxrY 2
4 3100502 Lower Knife Carrier TXXE 1
5 3500513 Looper Thread Pull-off JL—IRREEX 1
6 3100513 Lower Knife TAX 1
7 110030 Screw(M3-05 x 2.6) kxry 3
8 3100560 Supplementary Spring LA ZABFEBINR 1
9 3500503 Upper Knife Carrier EXZ& 1

10 190006 Screw(M4-0.7 X 4) Exy 2
11 100006 Nut Fvhk 2
12 3100503 Knife Guide Lever ARZAHTA RLNR— 2
13 3100504 Knife Guide Lever Ring(Left) AZXHA RLIR—=UVT(E) 1
14 3100505 Knife Guide Lever Ring(Right) AZHA RLI—=UVT(EH) 1
15 130003 Screw(M4-0.7 X 7.3) Ry 2
16 3100515 Upper Knife Carrier Spring EAZBNRR 1
17 170006 Screw(M4-0.7 X 2.5) IRy 1
18 3500502 Crank Chamber Cover FHAAIN— 1
19 3500510 Upper Knife Carrier Stopper EAZRBRARwIR 1
20 130021 Screw(M4-0.7 X 6) IExY 2
21

22 3100512 Upper Knife EXXR 1
23 110024 Screw(M2-0.4 X 6) xRy 2
24 110025 Screw(M2-04 X 10) 1Exy ]
25 110023 Screw(M2-04 x 3.5) kxry 1
26 3100507 Upper Knife Guide EARAAR 1
27 3100508 Clamp Spring RS /AR 1
28 3100509 Clamp Spring Pressure HREEI R 1
29 3100510 Clamp Spring Pressure Holder B S /CRIP D EUSR 1
30 3100511 Clamp Spring Pressure Adjusting Piecesk e S /NP AMA 1
31 130005 Screw{M2-0.4 x 4) Exy 2
32 3100516 Lower Knife Carrier Support Spring TXXBXT/NR 1
33 110034 Screw(M2-04 x 2) kExy 2
34 3500511 Thread Guide KA1 R 1
35 110054 Screw(M3-0.5 x 35) Exy 3
36 3500504 Knife Carrier Guide AABAHAR 1
37 110009 Screw(M4-0.7 x 8) xRy 2
38 3500506 Lower Knife Carrier Stopper TARBAX b 1
39 110085 Screw(M3-0.5 x 4.5) I8 1

VGS3721



23

UT-A44 DEVICE(4)

\
o\
N2
=N

.
R

o
,
:

)
-

M~
-

VGS3721



UT-A44 DEVICE(4)

UT-A44 K& (4)

23

RefNo Parts No. Description S Amt. Req
1 1097009 Regulator L¥al—% 1
2 110017 Screw(M5-0.8 X 8) xy 2
3 000426 Washer Ty 2
4 000600 Spring Washer ATV T Tvow 2
5
6 1253240 Regulator Support L% 1 L —% AR 1
7 006905 Wood Screw(¢ 5.1 X 20) ARY 2
8 0033939 Hose Band K=V R 1
9 0010108 Hose Union IR—R1=AY 1

10 0010264 Connector(¢ 6-PT1/4) AR 4 1
11 1096030 Air Tube(6 X 4mm)(Black) IFFa1—-T(B8) -
12 0011795 Wrapping Band(2.3 X 92) IRV R 2
13 3500550 Presser Foot Lifter Cylinder, C. Set BxHI Y U5 (HE) 1
14 1091146 Air Cylinder BIsroUvy 1
15 3201037 Cylinder Rod Chip YIUVEFOAYRFYT 1
16 3500505 Cylinder Bracket yYvEA 1
17 000425 Washer Ty 4
18 120013 Screw(M6-1 x 15) IExy 2
19 0010055 Connector(¢ 4-PT1/8) ARY S 2
20 3500551 Solenoid Valve Holder BHAE 1
21 120006 Screw(M6-1 X 12) Exy 2
22 0023381 Cord Clamp(6N- ¢ 10.6) A—KI>>7 2
23 110013 Screw(M4-0.7 X 8) xRy 1
24 1066138 Switch, Complete Set Ay F(#8) 1
25 0063607 Switch Support A4y FEASIR 1
26 110062 Screw(M3.5-0.6 X 8) ERY 2
27 1066127 Switch AAwF 1
28 0011720 Connector Cover AR T HIN— 1
29 0010923 Connector AR5 1
30 0063609 Switch Cover RA Y FHIN— 1
31 009984 Screw(M2.3-04 x 10) xRy 2
32 110089 Screw(M4-0.7 x 3b) ExY 2
33 1096029 Air Tube(4 X 2.5mm)(Black) IF7Fa1—T(8) -

VGS3721



24
UT-A44 DEVICE(5)

UT-A44

UT-A44/8T2-A

VGS3721



UT-A44 DEVICE(b) UT-A44 £ & (5) 24
.

RefNo Parts No. Description m A Amt. Req
1 1090249 Solenoid Valve, C. Set ER (1) !
2 1090187 Manifold NZ7AIK 1
3 1090242 Solenoid Valve =t 4
4 0010119 Blank Plug XOSTZT 3
5 1097007 Silencer ALy 2
6 1094056 Connector(¢ 6-PT1/8) AxX9 5 1
7 1094055 Plug 737 3
8 1096029 Air Tube(4 X 2.5mmj)(Black) IFFa—T(8) -
g 1200454 Intermediate Cable(UT-A44, UT-A44/ST2-A) ik —7 )L 1

10 1094055 Plug 759 2

VGS3721



25
ST2-A DEVICE

1

VGS3721



ST2-A DEVICE

ST2-AERE

25

RefNo Parts No. Description m % Amt. Req
1 3519903 ST2-A Device, C. Set ST2-A%EE (#8) 1
2 3101800 Trimming Device, Complete Set A RAEE (18) 1
3 3101805 Bracket A7 1
4 1091145 Air Cylinder IF7IIVVE 1
5 1095001 Speed Controller A=k b~O—> 2
6 3101809 Movable Trimming Knife Holder XX & 1
7 3101801 Movable Trimming Knife BIAX 1
8 270019 Screw(1/8-44 x 3) Ry 1
9 3101806 Knife Guide XZAH4A R 1

10 110001 Screw(M4-0.7 X 5.4) xRy 2
11 3101802 Fixed Trimming Knife EEA X 1
12 110023 Screw(M2-0.4 x 3.5) kxry 4
13 3101810 Thread Clamp REE= 1
14 100058 Nut +vk 1
15 3101808 Thread Clamp Spring HREEI R 1
16 009791 Adjusting Screw(M3-0.5 x 6) REIRY 1
17 110054 Screw(M3-0.5 x 3.5) =37 3
18 3101804 Holder Support BAZXEBXT 1
19 3510101 Positioning Plate{Upper) IR AR (L) 1
20 000665 Washer Ty 4
21 120052 Screw(M4-0.7 X 10) i) 4
22 006202 Screw(M4-0.7 X 6) 87 2
23 3161011 Posttioning Plate(Lower) AIERAR(T) 1
24 3100711 Top Cover Thread Eyelet B B 1
25 006035 Screw(9/64-40 X 7) IExy 1
26 000644 Spring Washer ATV T Ty 1
.27 000322 Nut Fvhk 1
28 0036133 Cord Clamp(5N- ¢ 8.4) A—KRoZv7 2
29 110013 Screw(M4-0.7 X 8) =8 1
30 1096029 Air Tube(4 x 2.5mm)(Black}) IFFa1—7(B8) -
31 001123 Washer A 2

VGS3721



26
EXTRA PARTS

VGS3721



EXTRA PARTS WS B 5 206

RefNo Parts No. Description m A Amt. Req
1 3500603 Self-cleaning Pipe w20V TRAT 1
2 3500605 Pipe Holder A TRILY 2
3 0093690 Timing Gauge GAZIVTT—=Y 1
4 0095220 Looper Timing Gauge W—REAZ T - 1
5 3500493 Timing Gauge SAZIVIT—Y 1
6 3100256 HR Device, Complete Set HREE (1) 1
7 3100254 HR Container HR& > 1
8 1090190 Pipe Joint A s =2 1
9 3100253 Oil Tube =D A 1

10 310007 Felt(25 x 25 X 100mm) Jzlb 1
11 3100250 . HR Cup HR w7 1
12 310006 HR Felt HR 7 z)L bk 1
13 000637 Seal Plug = 1

2

14 110013 Screw(M4-0.7 X 8) i3SV

vGS3721



27

VGS3721



THREAD STAND

Ria

27

Ref.No Parts No. Description m A Amt. Req
1 9620696 Thread Stand, C. Set(6 Spools Type) RIIE (HH) (64%A) 1
2 9620631 Column Cap ASLFvv/ 1
3 9620670 Column Pipe(Upper) AZ LA F(E) 1
4 9620689 Thread Guide Holder(Large) HA1 RRILZ(R) 1
5 911002 Screw(M4-0.7 X 20) =8 1
6 911001 Screw(M4-0.7 X 12) xRy 3
7 910001 Nut Fv bk 4
8 9620673 Column Pipe Connector S LIRA THEF 1
9 911006 Screw(M5-0.8 x 13) xRy 2

10 910000 Nut Fvhk 8
11 9620675 Column Pipe(Lower) A LIACT(T) 1
12 930052 Washer TyTy 1
13 930053 Spring Washer A7V T Ty 1
14 910003 Nut(M16-1.5) Ty 1
15

16 9620703 Thread Hanger(3 Spools Type) ALy RNV H(BEKRFE) 4
17 9620700 Thread Eyelet ZALLwv bk 6
18 9620688 Thread Hanger Holder ALy RNV HiEx 4
19 811060 Screw(M6-1 X 15) xRy 4
20 9620691 Thread Guide Arm HARFP—L4 1
21 9620690 Thread Guide Holder(Small) HA RIS (N 1
22 9620666 Thread Guide(6 Spools Type) ALy RAA KRR 1
23 9620678 Spool Cushion AR7=INovy>ay 6
24 9620679 Spool Pin A 7—ILEH 6
25 9620680 Spool Mat A7=ILx vy b 6
26 9620681 Spool Seat Disc Zom 6
27 930055 ATV TTv ¥ 6

Spring Washer

VGS3721



28

13

Table top installation EFEH
(with UT-A Device)

A0

19

20

21 29
24
\ \/ 25
\\’,7 7‘./"’ 26
L @ 7
23?

VGS3721




ACCESSORIES

7oy ER%

28

RefNo Parts No. Description m A Amt. Req
1 3500700 Belt Cover Nk AFNR—= 1
2 110028 Screw(M6-1 X 46) xRy 2
3 9620003 Bag % 1
4 === Needle(System : UY X 128GAS) # 5
5 0099094 Screwdriver(2.5 X 75mm) [N 25 VAN 1
6 0099091 Screwdriver(s.5 X 200mm) N2 AN 1
7 0099051 Thread Tweezers Evtvhk 1
8 9620210 Hexagonal Wrench(2.5mm) 6ALYF 1
9-1 9722012 Instructions Book 1
9-2 9722011 iR W\ EREAE 1

10 9710107 Parts Book N=YTvy 1
11 9620008 SF Qil 28(18) il 1
12 0063009 Oil Reservoir Rubber Cushion TLEE 4
13 180008 Setting Screw(M6-1 X 63) Btz 4
14 000528 Washer Ty 8
15 000667 Spring Washer AUV T Ty 4
16 000011 Nut Fw b 4
17 3500701 Belt Cover(Lower) NN ) 1
18 006905 Wood Screw(¢ 5.1 x 20) CRRY 3
19 0037988 Screwdriver(Short) EZRZAN 1
20 9620202 Hexagonal Wrench(2.0mm} 6L >VF 1
21 3160190 Needle Thread Retainer Support,C.Set  /\FEFE& () 1
22 3160191 Needle Thread Retainer Support INGRFA 1
23 - 005431 Screw(1/8-44 x 4.4) Exy 1
24 0036175 Thread Retainer Disc Support INTRATFIR 1
25 0032425 Needle Thread Retainer Dice ] 1
26 0032426 Needle Thread Retainer Spring INEFINR 1

- 001093 Screw(1/8-44 X 2.2) IExRY 1

27

VGS3721



29

WARNING LABEL EEH X)L

LABEL Parts No. Description
IR mE m%
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning ete. switch off main switch.
=t
A F =
E<HEATIFHZET B,
RERERBEZDIIT o fhe gt
4 390143 SIEFEIRNIL
HRERETHC L, RIFIRZ
BEZ>THS. &
B RE> RO,
mERvARZETRC L,
ABEFEL| Cons-ERIS tjé(i\
ERA yT 2o 148,
ADANGER| ol 2 homitac ¢
=2 Lo —Co DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power G . S
supply and wait REEBINI
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
T—AINL
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
EEEARRTINI
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
St ion THERSAI
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

ERIEINIL




30

INDEX
VGS3721 Page =1
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
000010 14 35 000665 25 20 006202 3 41
000011 28 16 000667 6 31 006202 11 17
000014 4 59 000667 28 15 006202 25 22
000014 9 67 000669 3 46 006212 6 49
000014 21 2 000669 4 55 006212 15 14
000015 2 20 000669 11 11 006233 1 22
000177 3 ©6 000669 14 46 006905 23 7
000195 4 16 000669 W—zvi 006905 28 18
000199 15 44 000669 19 7 006921 17 12
000206 8 52 000687 16 4
000206 9 11 000690 8 61 007006 20 23
000234 18 7 000690 14 33 007627 1 29
000278 9 51 000726 1 41 007627 2 49
000309 7 20 000740 9 15 007627 3 31
000322 25 27 000740 10 2
000327 8 21 000740 13 46 009142 7 10
000360 3 38 000750 15 39 009526 12 23
000397 15 29 ) 000755 16 47 009604 12 14
000425 18 6 000924 2 30 009736 20 3
000425 23 17 000989 6 2 009747 9 57
000426 11 29 009748 1 8
000426 23 3 001093 28 27 009749 15 65
000445 8 2 : 001107 5 18 009750 7 25
000463 18 9 . 001123 14 43 009751 . 11 10
000487 8 43 _ 001123 25 31 009779 9 66
000498 21 17 001170 8 64 009784 11 2
000528 12 8 ' 001818 3 35 009791 25 16
000528 16 31 : 001900 7 8 009976 21 8
000528 28 14 009977 10 27
000538 1 30 003302 8 22 009984 23 31
000538 2 32 003655 2 19 009995 16 18
000538 3 30 003655 17 3
000538 8 41 003657 16 38 0010017 13 10
000538 20 12 003657 20 20 0010017 18 47
000555 6 26 0010018 18 55
000567 18 27 004173 2 40 0010019 18 50
000600 6 27 004182 7 28 0010055 23 19
000600 14 47 004272 9 40 0010057 21 15
000600 15 68 0010108 23 9
000600 23 4 005049 14 48 0010119 24 4
000623 13 47 005049 15 69 0010258 18 49
000637 13 40 005075 1 34 0010264 23 10
000637 26 13 005431 28 23 0010923 23 29
000638 16 36 005650 8 36
000644 25 26 005650 9 45 0011720 23 28
000651 2 21 : 0011795 23 12
000652 16 19 006035 25 25

000665 19 4 006202 1 42 0012071 21 20



INDEX

VGS3721 Page =2
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref. No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
0012480 17 6 0033024 10 20

0033024 20 24 0090071 3 5
0013208 15 22 0033939 23 8 0090807 3 12
0013208 16 52 0090812 3 9
0013648 17 11 0034293 11 9 0090856 3 11

0034293 14 44 0092305 6 5
0014120 21 11

0035813 3 37 0093154 6 40
0020051 4 48 0093186 7 24
0020052 2 7 0036133 25 28 0093212 7 16
0020119 3 16 0036175 28 24 0093352 7 5-1
0020137 1 33 0093357 7 b-2
0020271 8 13 0037108 3 36 0093365 7 7
0020350 14 45 0037164 1 20 0093480 19 9
0020350 15 66 » 0037988 28 19 0093611 8 10
0020538 11 25 ‘ 0093617 18 15
0020551 15 54 0060142 8 8 0093690 26 3
0020759 1 5 0060270 19 18 0093864 1 9
0020759 2 56 0093864 2 12

0063009 28 12
0022836 20 1 0063051 12 18 0094201 1 24
0022837 20 2 0063053 12 20 0094201 2 b5l

0063055 4 8 0094390 8 62
0023381 20 5 0063056 12 21 0094396 20 22
0023381 23 22 0063057 12 22 0094491 20 6-1

0063076 20 17 0094577 16 39
0024083 3 2 0063138 16 46
0024084 3 1 0063515 8 60 0095027 11 21

0063607 23 25 0095220 26 4
0026081 10 22 0063608 21 1 0095334 8 63
0026099 10 18 0063609 23 30 :
0026413 10 15 0063612 20 6-2 0099051 28 7

0099091 28 6

0030255 3 3 0065275 2 13 0099094 28 5
0030711 18 42 0065372 8 3

0065389 13 30 100002 13 26
0031111 3 7 100002 21 25
0031831 18 8 0068011 1 4 100003 12 9

0068079 15 60 100003 16 32
0032425 28 25 0068181 8 37 100004 18 45
0032426 3 52 0068202 9 34 100006 22 11
0032426 28 26 0068202 14 24 100007 9 41
0032518 18 3 100020 19 14
0032646 12 13 0077179 11 13 100052 19 12
0032684 4 44 0077179 20 18 100057 19. 15
0032867 15 32 0077270 8 1 100058 25 14
0032952 3 4 100067 15 53

0085710 11 32



INDEX

VGS3721 Page =3
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
110001 1 27 110025 22 24 110115 9 62
110001 8 7 110027 3 49 110116 4 1
110001 16 7 110028 28 2 110117 15 42
110001 25 10 110030 15 20 110118 15 49
110002 2 42 110030 22 7 110120 13 2
110002 9 61 110031 2 28 110135 6 35
110002 21 3 170031 12 26 :
110004 8 16 110031 16 5 120001 6 22
110004 14 19 110032 @ 16 26 120001 8 58
110005 13 16 110033 16 49 120001 21 10
110006 16 29 110034 22 33 120006 8 51
110008 2 38 110035 7 4 120006 17 8
110009 2 31 110035 8 5 120006 21 19
110009 3 26 110036 5 28 120006 23 21
110009 5 14 110038 18 21 120009 2 2
110009 8 40 110039 13 . 4 120010 8 45
110009 12 5 110039 16 14 120011 14 3
110009 15 11 110041 2 16 120011 18 44
110009 20 11 110043 13- 35 120012 5 3
110009 21 5 110043 16 10 120013 6 24
110009 22 37 110045 1 2 120013 9 13
110011 2 44 110045 2 10 120013 10 7
110011 7 12 110045 14 39 120013 12 11
110011 11 31 110045 18 11 120013 13 42
110012 1 25 110046 14 14 120013 15 2
110012 2 52 110046 16 13 120013 16 15
110012 5 33 110048 1 13 120013 23 18
110012 18 2 110050 16: 2 120015 6 28
110013 1 32 110054 3 24 120016 1 37
110013 3 14 110054 8 14 120027 1 7
110013 15 63 110054 11 15 120030 19 8
110013 18 39 110054 22 35 120031 19 5
110013 20 7 110054 25 17 120049 9 b
110013 23 23 110059 7 29 120049 10 41
110013 25 29 110060 1 14 120049 13 36
110013 26 14 110062 23 26 120052 25 21
110016 2 23 110067 6 51
110017 2 36 110067 17 15 130002 7 18
110017 23 2 110076 4 58 130002 9 7
110019 13 24 110079 2 46 130003 2 6
110021 8 53 110080 20 14 130003 3 28
110021 14 15 110084 8 20 130003 22 15
110022 5 24 110084 19 22 130005 22 31
110023 9 25 110085 22 39 130016 8 18
110023 10 37 110089 23 32 130021 22 20
110023 22 25 110094 11 34
110023 25 12 110101 13 9 140004 9 20

110024 22 23 110106 6 33 140004 10 33



INDEX

VGS3721 Page =4
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
160024 13 7 310007 26 10
150001 8 12 160025 19 17 310017 16 45
150001 20 26 160029 7 13 310040 6 16
160029 13 39 310068 9 23
160000 1 19 160030 10 23 310068 10 35
160000 9 21 160033 8 28 310094 12 19
160000 10 30 310096 14 9
160000 16 34 170001 2 24 310096 15 27
160001 2 26 170005 22 3 310099 6 50
160001 5 7 170006 22 17 310100 5 20
160001 8 34 170009 8 56 310102 15 70
160001 9 35 170009 21 6 310106 4 4
160001 10 13 170010 3 44 310124 6 36
160001 11 4 170010 4 53
160001 13 18 170010 11 18 320001 18 28
160001 14 22 170038 8 b5 320008 18 32
160001 15 51 170041 8 31 320009 18 33
160001 16 43 170042 3 53 . 320011 18 26
160001 17 2 170058 8 24
160001 18 43 330000 7 21
160001 19 11 180006 21 22 330011 2 18
160001 19 19 180008 28 13 330016 13 20
160002 15 5 180012 11 12 . 330017 7 1
160003 . 5 2] 180033 9 39
160003 =~ 6 20 _ 340000 1 38
160003 9 3 190004 14 37 . 340001 13 33
160003 10 4 190006 22 10 - 340003 8 49
160003 - 11 20 190029 21 26 340003 14 31
160003 12 3 190077 9 64 340003 15 59
160003 13 29 190078 2 50
160003 16 23 190089 16 50 350009 3 20
160004 5 17
160004 6 39 270019 25 8 390198 1 15
160004 15 25 290029 3 8
160005 5 4 910000 27 10
160005 6 3 300000 9 10 910001 27 7
160005 15 26 300000 13 25 910003 27 14
160006 9 32 300000 14 13 911001 27 6
160006 15 45 300000 15 48 911002 27 5
160007 5 5 300005 5 2 911006 27 9
160007 6 4 300005 8 44 911060 27 19
160007 9 68 300006 12 6
160007 10 26 300100 2 25 930052 27 12
160007 12 17 300100 3 45 930053 27 13
160007 14 27 300100 4 54 930055 27 27
160007 15 18 300500 13 b5
160007 16 42 1066127 23 27

160021 11 27 310006 26 12 1066138 23 24



INDEX

VGS3721 Page =5
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
2100264 14 41 3100283 6 13
1090187 24 2 2100267 8 33 37100305 12 16
1090190 26 8 2100267 14 29 3100307 12 24
1090242 24 3 2100288 9 29 3100309 12 7
1090249 24 1 3100309 16 30
2110191 13 37 3100310 8 11
1091145 25 4 2110361 8 46 3100329 18 14
1091146 23 14 3100330 18 53
1091160 21 12 2120082 10 14 3100331 18 35
2120083 10 19 3100332 18 25
1094055 24 7 3100338 7 26
1094055 24 10 2150112 8 26 3100345 18 13
1094056 24 6 3100356 18 34
3100006 4 36 3100370 18 5
1095001 25 5 3100061 18 12 3100371 18 24
1095002 17 9 3100100 4 7 3100384 3 21
1095007 20 8 3100110 8 9 3100386 3 22
3100122 5 12 3100502 22 4
1096029 17 10 3100123 5 15 3100503 22 12
1096029 20 4 3100127 5 13 3100504 - 22 13
1096029 21 16 3100129 6 7 3100505 22 14
1096029 23 33 3100131 5 10 3100506 22 2
1096029 24 8 3100132 5 11 3100507. 22 26
1096029 25 30 . 3100142 13 38 3100508 22 27
1096030 23 11 3100145 13 44 3100509 22 28
3100146 13 43 3100510 22 29
1097007 21 14 31007149 13 31 3100511 22 30
1097007 24 5 3100151 13 32 3100512 22 22
1097009 23 1 3100157 13 14 3100513 22 6
3100158 13 15 3100515 22 16
1200454 24 9 3100159 13 17 3100516 22 32
3100190 15 15 3100523 21 23
1253061 17 5 3100192 15 9 3100529 20 15
1253240 23 6 3100193 15 7 3100533 8 57
3100195 15 6 3100538 21 27
2020002 15 40 3100205 13 12 3100555 13 3
3100207 1 10 3100560 22 8
2049401 1 39 3100207 10 28 3100567 21 9
3100214 15 43 3100623 15 12
2100137 9 14 3100231 15 36 3100711 25 24
2100137 10 3 3100241 5 26
2100176 9 52 3100245 5 30 3101585 21 18
2100194 8 48 3100250 26 11 3101586 21 13
2100218 6 25 3100253 26 9 3101587 21 4
2100249 14 11 3100254 26 7 3101588 21 7
2100253 14 25 3100256 26 6 3101590 21 21
2100259 11 8 3100272 4 56 3101754 14 40

2100259 14 42 3100275 6 12 3101800 25 2



INDEX

Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3101801 25 7 3160054 10 42 3200013 2 5bb
3101802 25 11 3160056 10 5 3200086 9 38
3101804 25 18 3160057 10 6 3200086 16 33
3101805 25 3 3160058 10 8 3200111 7 3
3101806 25 9 3160061 10 16 3200112 7 15
3101808 25 15 3160062 10 17 3200132 19 2
3101809 25 6 3160063 10 21 3200215 14 7
3101810 25 13 3160064 10 12

: 3160065 10 29 3201037 23 15
3107303 8 17 3160066 10 31 3201355 15 21
3107303 19 20 3160070 10 25
3160071 10 24 3204020 4 39
3109201 5 31 3160073 11 19 3204021 4 6
37109300 13 1 3160074 11 23
3160076 11 24 3207146 19 16
3110033 16 11 3160077 11 22 3207148 19 13
3110038 16 8 3160080 11 26
3160081 11 30 3240015 7 22
3120072 6 48 3160082 11 28 3240016 7 23
3160084 11 16 3240026 8 6
3120157 21 24 3160085 11 1 3240072 15 58
3160086 11 3 3240086 11 14
3139200 5 27 3160088 11 7 3240087 11 6)
3160090 8 29 3240091 11 5
3150143 18 41 3160091 8 39
3150151 18 46 3160092 9 36 3247022 8 19
3160098 9 24 3247022 19 21
3151011 20 13 3160098 10 36
3160103 9 37 3260010 5 9
3160008 2 9 3160104 9 33 3260011 6 9
3160009 2 8 3160114 9 55
3160022 4 40 3160116 9 59 3400261 18 23
3160023 4 41 3160120 9 b4
3160024 4 42 3160124 9 46 3500004 1T 36
3160025 4 45 3160138 12 12 3500005 1 35
3160026 4 46 3160146 18 19 3500006 18 b4
3160027 4 43 3160152 18 16 3500007 1 31
3160034 9 2 3160153 18 20 3500008 2 53
3160036 9 12 3160158 4 5 3500012 2 11
3160037 9 16 3160163 8 4 3500021 4 17
3160038 9 18 3160173 10 1 3500022 4 20
3160038 10 10 3160190 28 21 3500023 4 30
3160039 9 17 3160191 28 22 3500024 4 31
3160039 10 11 3500025 4 25
3160049 10 39 3161003 20 9 3500026 4 28
3160050 10 40 3161004 20 10 3500027 4 29
3160051 10 9 3161011 25 23 3500028 4 26
3160052 10 43 3500029 4 27



INDEX

13 41

VGS3721 Page =7
Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3500030 4 21 3500113 15 30 3500175 13 6
3500031 4 23 3500114 15 34 3500176 13 23
3500032 4 24 3500115 15 33 3500177 13 21
3500033 4 32 3500116 15 31 3500178 13 22
3500034 4 33 3500118 15 37 3500179 13 13
3500035 4 34 3500119 15 17 3500180 13 19
3500036 4 35 3500120 15 47 3500201 1 1
3500037 4 37 3500121 15 46 3500202 3 27
3500038 4 38 3500122 15 38 3500213 1T 18
3500039 4 22 3500123 15 41 3500215 T 17
3500040 4 19 3500124 15 24 3500216 1 21
3500041 4 14 3500126 15 57 3500223 2 22
3500042 4 2 3500127 15 13 3500224 2 1
3500044 4 10 3500128 15 8 3500226 2 29
3500045 4 11 3500129 15 4 3500227 2 4
3500046 4 15 3500130 15 .3 3500228 2 5
3500047 4 12 3500131 15 1 3500229 18 10
3500048 4 13 3500132 15 b5 3500230 2 b4
3500050 4 9 3500133 15 52 3500232 3 39
3500051 6 1 3500136 15 50 3500233 2 48
3500054 6 6 3500137 15 61 3500234 3 40
3500062 6 37 3500138 15 56 3500236 18 b2
3500064 6 38 3500139 15 62 3500237 3 42
. .3500065 6 29 3500141 15 64 3500238 3 33
3500066 6 23 3500142 14 16 3500240 3 43
3500067 6 30 3500143 14 12 3500242 3 50
3500068 6 11 3500146 14 8 3500245 3 47
3500069 6 10 3500147 14 1 3500246 3 48
3500070 6 45 3500148 14 2 3500247 3 51
3500071 6 44 3500149 14 4 3500249 3 5b5H
3500072 6 41 3500150 14 21 3500250 3 b4
3500073 6 42 3500151 14 20 3500269 3 25
3500074 6 46 3500152 14 5 3500270 3 32
3500075 6 47 3500153 14 23 3500271 3 34
3500076 6 43 3500154 14 6 3500274 13 8
3500078 4 50 3500155 14 26 3500281 3 19
3500078 7 2 3500156 14 28 3500284 3 15
3500081 12 1 3500157 14 30 3500285 3 17
3500082 12 2 3500158 14 32 3500286 3 13
3500084 12 4 3500160 14 38 3500287 3 10
3500086 12 10 3500161 14 36 3500291 8 42
3500088 4 3 3500162 15 16 3500292 8 59
3500089 4 49 3500163 15 23 3500293 8 35
3500091 7 14 3500165 5 22 3500294 8 38
3500101 5 1 3500166 5 23 3500295 8 50
3500104 5 6 3500167 5 29 3500297 19 1
3500105 15 10 3500172 13 45 3500299 8 b4
3500109 5 16 3500174 3500300 8 32



VGS3721

Parts No. PageNo. Ref.No. Weight(g)

Parts No. PageNo. Ref.No. Weight(g)

INDEX

Page = 8

Parts No. PageNo. Ref.No. Weight(g)

3500305
3500360
3500402
3500404
3500407
3500408
3500410
3500411
3500412
3500413
3500415
3500418
3500419
3500422
3500423
3500424

3500425

3500426
3500430
3500442
3500444
3500445
3500446

3500448
3500450

3500451

3500456
3500458
3500459
3500460
3500461

3500465
3500466
3500493
3500501

3500502
3500503
3500504
3500505
3500506
3500510
3500511

3500513
3500574
3500516
3500530
3500550
3500551

8
20
18
18

4
15
18
15
18

5
18
18

5
18
18
18

47
25
4
38
18
35
37
19
1
25
30
36
32
22
29
31
40
11
3
34
18
19
21
14
18
23
19
27
28
34
48
32
29
5
1
18
9
36
16
38
19
34
5
19
21
16
13
20

3500603
3500605
3500615
3500616
3500617
3500700
3500701

3501503
3501514
3501519
3501520
3501521
35015622
3501523
3501526
3501527
3501528
3501529
3501530
3501531
35015632
3501533
3501537
3501539
3501542
3501551
3501553
3501557
3501558
3501560
3501563
3501564
3501565
3501566
3501570
3501571
3501572
3501573
3501574
3501575
3501580
3501581
3501583
3501584
3501585
3501596
3501597

26
26
2
-
7
28
28

16
16
16
16
16
17
16
16
16
16
16
16
17
15
16
16

2
17
17
17
16
16
16

—_

OO MNMNMNDNMNMNDMNMNDNNN — —~ —

—_—

1
2
11
19
17
1
17

12
44
27
28
25

4
24
41
37
35
22
48
14
28

9
51
45

1

7
13
17
16
20
23
26
28
16
27
43
47
35
41

3
37
39
34
17
33

3

6

3501598
3501779
3501818

3508155
3508160
3508181
3508183

3509037
3509075
3509320

3510008
3510011

35710012
3510017
35710018
3510020
3510021

3510022
3510023
3510024
3510025
3510027
3510028
3510029
3510030
3510031

3510032
3510033
3510034
3510035
3510037
3510037
3510038
3570039
3510039
3510040
3510041

3510045
3510047
3510048
3510050
3510051

3510052
3510055
3510057

16
2
14

19
7

1
15
10

23
9

727-1
727-2

14
14
12

—

—]
O© = DB DNOOOODOOOOWOOWOWWOWOWOWOWOWWOWWYW®OONmOO WOWWOW©W— — —

—_ —_

—_

18
17
25

6
11
12

1

4
27
28
30
32
31
17

8

9

6
47
48
49
53

50

63
26
38
19
22
34
56
58

8

3

6
51
52
57
33
60



INDEX

Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)

3510059 9 43
3510060 9 44
3510062 9 42
3510063 8 30
3510064 18 51
3510065 18 18
3510066 18 48
3510067 18 17
3510101 25 19

3517001 815-1
3517003 815-2
3517009 19 10
3517031 8 25
3517032 8 27
3517038 823-1
3517039 823-2

3519010 9 65
3519903 25 1

4109403 1 40

9620003 28 3
9620008 28 11
9620202 28 20
9620210 28 8
9620631 27 2
9620666 27 22
9620670 27 3
9620673 27 8
9620675 27 11
9620678 27 23
9620679 27 24
9620680 27 25
9620681 27 26
9620688 27 18
9620689 27 4
9620690 27 21
9620691 27 20
9620696 27 1
9620700 27 17
9620703 27 16

9710107 28 10

9722011 28 9-2
9722012 28 9-1



jamato

VORSYVBERAE
YAMATO SEWING MACHINE MFE. 60, LTD,

P/N 9710107(P)
No. 1 Edited in 2004.8
(VGS3721) Printed in Japan 2004.8.1HD



	Contenta
	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(29
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHING
	[P4]   ブッシュ関係
	[P5]   NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM
	[P5]   針受ケ及び下軸機構
	[P6]   UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P6]   上軸及び針糸繰リ機構
	[P7]   NEEDLE BAR MECHANISM
	[P7]   針棒機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   TOP FEED VERTICAL MECHANISM
	[P9]   上送リ上下機構
	[P10] TOP FEED ROCKER MECHANISM
	[P10] 上送リ前後機構
	[P11] TOP FEED DIFFERENTIAL MECHANISM
	[P11] 上送リ差動機構
	[P12] SPREADER MECHANISM
	[P12] 飾リ糸ルーパ機構
	[P13] LOOPER DRIVING MECHANISM
	[P13] ルーパ機構
	[P14] FEED DRIVING CONTROL MECHANISM
	[P14] 前送リ調節機構
	[P15] FEED DRIVING MECHANISM
	[P15] 送リ機構
	[P16] KNIFE DRIVING MECHANISM
	[P16] メス機構
	[P17] MISCELLANEOUS SUCTION PIPE
	[P17] 吸込管関係
	[P18] LUBRICATING MECHANISM
	[P18] 給油機構
	[P19] VGS3721-156S8-8-WF11
	[P20] UT-A44 DEVICE(1)
	[P21] UT-A44 DEVICE(2)
	[P22] UT-A44 DEVICE(3)
	[P23] UT-A44 DEVICE(4)
	[P24] UT-A44 DEVICE(5)
	[P25] ST2-A DEVICE
	[P26] EXTRA PARTS
	[P27] THREAD STAND
	[P27] 糸立台
	[P28] ACCESSORIES
	[P28] アクセサリ関係
	[P29] WARNING LABEL
	[P29] 警告ラベル
	[P30] INDEX
	[P30] 索引

